Appendix H Geotechnical Boring Logs



C ANCHOR

1201 Third Avenue Suite 2600 Seattle, WA 98101

- SPT N-Value
- Moisture Content (%)

Groundwater Level





& ANCHOR POEA Sta

SPT N-Value

Moisture Content (%) 1201 Third Avenue Suite 2600 Seattle, WA 98101

× Groundwater Level





& ANCHOR OEA Sta

SPT N-Value

Moisture Content (%) 1201 Third Avenue Suite 2600 Seattle, WA 98101

× Groundwater Level





1201 Third Avenue Suite 2600 Seattle, WA 98101

SPT N-Value

Moisture Content (%)

Groundwater Level

Notes: GSD: Grain Size Distribution; MC: Moisture Content; SG: Specific Gravity; ATT: Atterberg Limits*\A second attempt was made several feet away (GT04b). No samples were obtained. The boring was terminated at 8 feet due to lage amounts of wood and a metal piece.



QEA THE

1201 Third Avenue Suite 2600 Seattle, WA 98101 SPT N-Value

Moisture Content (%)

Groundwater Level



& ANCHOR SPT N-Value OEA Sta

- Moisture Content (%) 1201 Third Avenue Suite 2600 Seattle, WA 98101
 - × Groundwater Level





& ANCHOR OEA Sta

- SPT N-Value
- Moisture Content (%) 1201 Third Avenue Suite 2600 Seattle, WA 98101

× Groundwater Level





QEA THE

1201 Third Avenue Suite 2600 Seattle, WA 98101

- SPT N-Value
- Moisture Content (%)

Groundwater Level



- SPT N-Value
- Moisture Content (%)

OEA the

1201 Third Avenue Suite 2600 Seattle, WA 98101

× Groundwater Level



C ANCHOR

1201 Third Avenue Suite 2600 Seattle, WA 98101 SPT N-Value

Moisture Content (%)

Groundwater Level

Appendix I Geotechnical Laboratory Reports



| Client: | Anchor QEA, LLC. | Date: | December 4, 2024 |
|--------------------|-----------------------------|---------------|------------------------------|
| Address: | 1201 3rd Avenue, Suite 2600 | Project: | Q.C Former Nord Door Cleanup |
| | Seattle, WA 98101 | Project #: | 24B105-03 |
| Attn: | Jason Cornetta | Sample #: | B24-1819 - 1843 |
| Revised On: | | Date sampled: | August 19 & 20, 2024 |
| | | Control No: | 12042024 |

As requested and authorized by the Client, MTC has performed the following test(s) on the sample number referenced above. The testing was performed in accordance with current, applicable AASHTO, ASTM, and/or WSDOT standards, which are referenced on the correlating test report pages. The results obtained in our laboratory are as detailed below and/or on the following pages:

| | Test(s) Performed: | Test Results | | Test(s) Performed: | Test Results |
|---|--------------------------|----------------------|---|--------------------------|---------------------|
| Х | Sieve Analysis | See Attached Reports | | Sulfate Soundness | |
| | Proctor | | | Bulk Density & Voids | |
| | Sand Equivalent | | | WSDOT Degradation | |
| | Fracture Count | | | LA Abrasion | |
| X | Moisture Content | See Attached Report | | Cation Exchange Capacity | |
| | Specific Gravity, Coarse | | X | Specific Gravity, Soils | See Attached Report |
| | Specific Gravity, Fine | | | | |
| | Hydrometer Analysis | | | | |
| Χ | Atterberg Limits | See Attached Reports | | | |
| | | | | | |
| | | | | | |

If you have any questions concerning the test results, the procedures used, or if we can be of any further assistance please call the number below and ask to speak with your Project Manager or the Laboratory Manager.

alex Effig

Respectfully Submitted, Alex Eifrig WABO Supervising Laboratory Technician



Moisture Content ASTM C-566, ASTM D-2216

Project: Q.C. - Former Nord Door Cleanup Project #: 24B105-03 Date Received: November 22, 2024 Date Tested: November 26, 2024 Client: Anchor QEA, LLC.
Sampled by: Client
Tested by: S. Boesenberg
Control No.: 12042024

| Sample # | Location | Tare | Wet + Tare | Dry + Tare | Wgt. Of Moisture | Wgt. Of Soil | % Moisture |
|----------|--------------------|-------|------------|------------|------------------|--------------|------------|
| B24-1819 | GT02 - 0 - 1.5 | 380.0 | 1168.2 | 1141.8 | 26.4 | 761.8 | 3.5% |
| B24-1820 | GT02 - 2.5 - 2.9 | 215.2 | 318.5 | 314.6 | 3.9 | 99.4 | 3.9% |
| B24-1821 | GT02 - 2.9 - 4 | 303.8 | 444.2 | 424.9 | 19.3 | 121.1 | 15.9% |
| B24-1822 | GT02 - 5 - 6.5 | 306.5 | 393.8 | 386.7 | 7.1 | 80.2 | 8.9% |
| B24-1823 | GT02 - 7.5 - 9 | 229.5 | 266.9 | 264.2 | 2.7 | 34.7 | 7.8% |
| B24-1824 | GT02 - 10 - 11.5 | 222.4 | 446.0 | 428.5 | 17.5 | 206.1 | 8.5% |
| B24-1825 | GT02 - 15 - 16.5 | 221.0 | 738.3 | 627.6 | 110.7 | 406.6 | 27.2% |
| B24-1826 | GT02 - 20 - 21.5 | 419.2 | 1625.5 | 1421.7 | 203.8 | 1002.5 | 20.3% |
| B24-1827 | GT02 - 25 - 27 | 414.4 | 1417.0 | 1246.9 | 170.1 | 832.5 | 20.4% |
| B24-1828 | GT02 - 30 - 32 | 498.5 | 1784.2 | 1541.7 | 242.5 | 1043.2 | 23.2% |
| B24-1829 | GT03 - 0 - 1.5 | 301.0 | 883.2 | 862.3 | 20.9 | 561.3 | 3.7% |
| B24-1830 | GT03 - 3.1 - 4 | 224.9 | 243.3 | 240.4 | 2.9 | 15.5 | 18.7% |
| B24-1831 | GT03 - 5 - 6.5 | 301.0 | 461.4 | 437.7 | 23.7 | 136.7 | 17.3% |
| B24-1832 | GT03 - 7.5 - 9 | 208.6 | 519.2 | 451.2 | 68.0 | 242.6 | 28.0% |
| B24-1833 | GT03 - 10 - 11.5 | 232.9 | 388.5 | 360.4 | 28.1 | 127.5 | 22.0% |
| B24-1834 | GT03 - 20 - 21.5 | 223.8 | 1016.0 | 852.5 | 163.5 | 628.7 | 26.0% |
| B24-1835 | GT03 - 25 - 27 | 222.9 | 1126.6 | 969.1 | 157.5 | 746.2 | 21.1% |
| B24-1836 | GT03 - 30 - 31.5 | 234.5 | 401.0 | 368.3 | 32.7 | 133.8 | 24.4% |
| B24-1837 | GT04 - 0.5 - 1.4 | 269.0 | 873.8 | 821.2 | 52.6 | 552.2 | 9.5% |
| B24-1838 | GT04 - 1.4 - 2 | 303.3 | 534.8 | 520.3 | 14.5 | 217.0 | 6.7% |
| B24-1839 | GT04 - 5 - 6.5 | 423.9 | 854.9 | 801.7 | 53.2 | 377.8 | 14.1% |
| B24-1840 | GT04 - 7.5 - 8 | 310.9 | 502.9 | 489.8 | 13.1 | 178.9 | 7.3% |
| B24-1841 | GT04 - 8 - 9 | 270.1 | 309.3 | 294.6 | 14.7 | 24.5 | 60.0% |
| B24-1842 | GT04 - 10.3 - 11.5 | 423.4 | 638.3 | 592.7 | 45.6 | 169.3 | 26.9% |
| B24-1843 | GT04 - 15 - 16.5 | 260.2 | 582.6 | 521.1 | 61.5 | 260.9 | 23.6% |

All results apply only to actual locations and materials tested. As a mutual protection to clients, the public and ourselves, all reports are submitted as the confidential property of clients, and authorization for publication of statements, conclusions or extracts from or regarding our reports is reserved pending our written approval.

Comments:

Reviewed by:

ug

Alex Eifrig WABO Supervising Laboratory Technician

Environmental • Geotechnical Engineering • Special Inspection • Non-Destructive Testing • Materials Testing

Burlington | Olympia 360.755.1990 www.mtc-inc.net



| Project #: Project #: Client: Source: Sample#: | Project: Q.C Former Nord Door Cleanup Date Received Project #: 24B105-03 Sampled B; Client: Anchor QEA, LLC. Date Testee Source: GT02 - 2.9 - 4 Tested B; Sample#: B24-1821 Control No Specifications No Specs Sample Meets Specs ? N/A | | | | | $\begin{array}{c} \text{Unifier}\\ \text{SM, Si}\\ \text{Sampl}\\ \text{Brown}\\ \textbf{D}_{(5)}=0.009\\ \textbf{D}_{(10)}=0.018\\ \textbf{D}_{(15)}=0.027\\ \textbf{D}_{(30)}=0.054\\ \textbf{D}_{(5)}=0.113\\ \end{array}$ | d Soil C lty Sand e Color: 4318, A3 mm mm mm mm mm mm mm | lassification System, ASTM-2487 l with Gravel : STM D-5281 % Gravel = 16.4% % Sand = 41.6% % Sitt & Clay = 41.9% Liquid Limit = n/a Plasticity Index = n/a | Coeff. of Curvature, $C_c = 0.79$ Coeff. of Uniformity, $C_U = 11.35$ Fineness Modulus = 1.77 Plastic Limit = n/a Moisture %, as sampled = n/a |
|--|---|----------------------------|--------------|-------------|---------------|---|--|--|--|
| | | | | | | Req'd Sand Equivalent = Req'd Fracture %, 1 Face = | | | |
| | | | | | Du | st Ratio = 53/87 | | Fracture %, $2 + Faces = n/a$ | Req'd Fracture %, 2+ Faces = |
| | | Actual | Internolated | Method(s) A | ASTM C-136, A | STM D-6913, AS' | TM C-11 | 17 | |
| | Cumulative Cumulative | | | | | | | Grain Size Distribution |) |
| Sieve | Size | Percent | Percent | Specs | Specs | | b | | 8458 |
| US | Metric | Passing | Passing | Max | Min | | د د بي موجع 100% | | 転転転 100.0% |
| 12.00" | 300.00 | | 100% | 100.0% | 0.0% | | | | |
| 10.00" | 250.00 | | 100% | 100.0% | 0.0% | | | | |
| 8.00" | 200.00 | | 100% | 100.0% | 0.0% | | 90% | | 90.0% |
| 6.00" | 150.00 | | 100% | 100.0% | 0.0% | | | N | |
| 4.00 | 75.00 | | 100% | 100.0% | 0.0% | | 80% | | 80.0% |
| 3.00 | /5.00 63.00 | | 100% | 100.0% | 0.0% | | | | |
| 2.30 | 50.00 | 100% | 100% | 100.0% | 0.0% | | 700 | | 70.07 |
| 1.75" | 45.00 | 10070 | 100% | 100.0% | 0.0% | | /0% | | 70.0% |
| 1.50" | 37.50 | | 100% | 100.0% | 0.0% | | | | |
| 1.25" | 31.50 | | 100% | 100.0% | 0.0% | | 60% | | 60.0% |
| 1.00" | 25.00 | 100% | 100% | 100.0% | 0.0% | ę | | | ę |
| 3/4" | 19.00 | 100% | 100% | 100.0% | 0.0% | Passi | | | Pass |
| 5/8" | 16.00 | | 98% | 100.0% | 0.0% | 8 | 50% | | 50.0% % |
| 1/2" | 12.50 | 96% | 96% | 100.0% | 0.0% | | | | |
| 3/8" | 9.50 | 94% | 94% | 100.0% | 0.0% | | 40% | | 40.0% |
| 1/4" | 6.30 | | 87% | 100.0% | 0.0% | | | | |
| #4 | 4.75 | 84% | 84% | 100.0% | 0.0% | | | | |
| #8 | 2.36 | 0051 | 80% | 100.0% | 0.0% | | 30% | | 30.0% |
| #10 | 2.00 | 80% | 80% | 100.0% | 0.0% | | | | |
| #16 | 1.18 | | 74% | 100.0% | 0.0% | | 20% | | 20.0% |
| #20 | 0.850 | | 72% | 100.0% | 0.0% | | | | |
| #30 | 0.000 | 60% | /0% | 100.0% | 0.0% | | 10% | | 10.000 |
| #40 | 0.425 | 09% | 64% | 100.0% | 0.0% | | 1076 | | 10.0% |
| #50 | 0.300 | | 62% | 100.0% | 0.0% | | | | |
| #80 | 0.230 | | 59% | 100.0% | 0.0% | | 0% | <u> </u> | |
| #100 | 0.150 | 58% | 58% | 100.0% | 0.0% | | 1 | 10.000 10.000 1.000 | 0.100 0.010 0.001 |
| #140 | 0.106 | 5070 | 49% | 100.0% | 0.0% | | | Particle Size (mm) | |
| #170 | 0.090 | | 45% | 100.0% | 0.0% | | | | |
| #200 | 0.075 | 41.9% | 41.9% | 100.0% | 0.0% | + s | ileve Sizes | | ecs Sieve Results |
| Convright | Spears Engineering & Tech | hnical Services PS 1996-98 | | | | | | · · | |

Copyright Spears Engineering & Technical Services 17, 1990-98
All results apply only to actual locations and materials tested. As a mutual protection to clients, the public and ourselves, all reports are submitted as the confidential property of clients, and authorization for publication of statements, conclusions or extracts from or regarding our reports is reserved pending our written approval.

Comments:

alex Eifig

Reviewed by:



| Project #: Client: Source: Sample#: | Project: Q.C Former Nord Door Cleanup Date Receive Project #: 24B105-03 Sampled B Client: Anchor QEA, LLC. Date Tested B Sample#: B24-1822 Control No Specifications No Specs Sample Meets Specs ? N/A Mathed/(| | | | | $\begin{array}{c} \text{Unifier}\\ \text{SP-SM}\\ \text{Sampl}\\ \text{Gray-E}\\ \hline\\ \textbf{D}_{(5)} = 0.032\\ D_{(10)} = 0.065\\ D_{(15)} = 0.107\\ D_{(30)} = 0.265\\ D_{(50)} = 0.802\\ D_{(50)} = 1.488\\ \hline\\ \textbf{D}_{(50)} = 1.488\\ \hline\end{array}$ | A Soil C , Poorly e Color: Frown 4318, At mm mm mm mm mm mm | Bassification System, ASTM-2487 r graded Sand with Silt and Gravel : STM D-5281 % Gravel = 23.4% % Sand = 65.0% % Silt & Clay = 11.6% Liquid Limit = n/a Plasticity Index = n/a Sand Fourierd = 10 | Coeff. of Curvature, $C_C = 0.73$ Coeff. of Uniformity, $C_U = 23.01$ Fineness Modulus = 3.11 Plastic Limit = n/a Moisture %, as sampled = n/a Paorid Sand Fouriemet = | |
|--|---|----------|--------------|-------------|--------------------|---|---|--|--|--|
| | | | | | | $D_{(90)} = 10.573$ mm Fracture %, 1 Face = n/a Req'd Fracture %, 1 Fac | | | | |
| | | | | Method(s) A | Du STM C-136. A | st Ratio = 25/96 STM D-6913, AS' | FM C-11 | Fracture %, 2+ Faces = n/a | Req'd Fracture %, 2+ Faces = | |
| | | Actual | Interpolated | | | (| | Grain Size Distribution | | |
| <u> </u> | Cumulative Cumulative | | | | | | | * | | |
| US | Size Metric | Percent | Percent | Max | Specs | | 6 & J | 41 3 3 3 3 4 5 8 8 7 9 8 4 8 8 8 8 8 8 8 8 8 8 8 8 8 8 8 8 8 | # #1100 # # 1100 # # 1000 # # 100 | |
| 12.00" | 300.00 | i ussing | 100% | 100.0% | 0.0% | | | | 100.0% | |
| 10.00" | 250.00 | | 100% | 100.0% | 0.0% | | | | | |
| 8.00" | 200.00 | | 100% | 100.0% | 0.0% | | 90% | | 90.0% | |
| 6.00" | 150.00 | | 100% | 100.0% | 0.0% | | | NIII 1 | | |
| 4.00" | 100.00 | | 100% | 100.0% | 0.0% | | 80% | N | 80.0% | |
| 3.00" | 75.00 | | 100% | 100.0% | 0.0% | | | | | |
| 2.50" | 63.00 | 1000 | 100% | 100.0% | 0.0% | | | | | |
| 2.00" | 50.00 | 100% | 100% | 100.0% | 0.0% | | 70% | | 70.0% | |
| 1.75" | 45.00 | | 100% | 100.0% | 0.0% | | | | | |
| 1.50 | 37.30 | | 100% | 100.0% | 0.0% | | 60% | | 60.0% | |
| 1.25 | 25.00 | 100% | 100% | 100.0% | 0.0% | | | | 6 | |
| 3/4" | 19.00 | 100% | 100% | 100.0% | 0.0% | assin | | | lisse | |
| 5/8" | 16.00 | 10070 | 97% | 100.0% | 0.0% | 8 | 50% | N | 50.0% 🝃 | |
| 1/2" | 12.50 | 93% | 93% | 100.0% | 0.0% | | | | | |
| 3/8" | 9.50 | 89% | 89% | 100.0% | 0.0% | | 40% | | 40.0% | |
| 1/4" | 6.30 | | 80% | 100.0% | 0.0% | | | | | |
| #4 | 4.75 | 77% | 77% | 100.0% | 0.0% | | | | | |
| #8 | 2.36 | | 69% | 100.0% | 0.0% | | 30% | | 30.0% | |
| #10 | 2.00 | 67% | 67% | 100.0% | 0.0% | | | | | |
| #16 | 1.18 | | 56% | 100.0% | 0.0% | | 20% | | 20.0% | |
| #20 | 0.850 | | 51% | 100.0% | 0.0% | | | | | |
| #30 | 0.600 | | 47% | 100.0% | 0.0% | | | | | |
| #40 | 0.425 | 45% | 45% | 100.0% | 0.0% | | 10% | | 10.0% | |
| #50 | 0.300 | | 33% | 100.0% | 0.0% | | | | | |
| #60 | 0.250 | | 29% | 100.0% | 0.0% | | 0% | | 0.0% | |
| #80 | 0.180 | 200/ | 22% | 100.0% | 0.0% | | 1 | 100.000 10.000 1.000 | 0.100 0.010 0.001 | |
| #100 | 0.150 | 20% | 20% | 100.0% | 0.0% | | | Particle Size (mm) | | |
| #140 | 0.100 | | 13% | 100.0% | 0.0% | | | | | |
| #170 | 0.090 | 11.6% | 13% | 100.0% | 0.0% | • • | eve Sizes | Min Specs | rs Sieve Results | |
| π200 Convright | Spears Engineering & Ted | 11.0/0 | 11.070 | 100.070 | 0.070 | | a a a alkhad | - max spees - Init spe | and the Madera | |

Copyright Spears Engineering & Technical Services 17, 1990-98
All results apply only to actual locations and materials tested. As a mutual protection to clients, the public and ourselves, all reports are submitted as the confidential property of clients, and authorization for publication of statements, conclusions or extracts from or regarding our reports is reserved pending our written approval.

Comments:

alex Efrig

Reviewed by:



Specific Gravity of Soils, ASTM D-854

Project: Q.C. - Former Nord Door Cleanup

Client: Anchor QEA, LLC.

Project #: 24B105-03

Date Received: November 22, 2024 Date Tested: December 2, 2024 Sampled by: Client
Tested by: Z. Romney

Control. No.: 12042024

| | | | Dry Soil + | Mass of Dry | | Mass of | Volume of | Density of | Mass of Pycno filled w/ water | Mass of Pycno filled | Temp. of Water, 0.1 | SpG of | Temp. Correction | Corrected |
|----------|----------------|--------|------------|-------------|--------------|---------|-----------|------------|----------------------------------|-------------------------|------------------------|----------|---------------------|------------|
| Sample # | Location | Tare | Tare | Soil | Pycno ID | Pycno | Pycno | Water @ Tx | & soils | w/ water | *C | Soils | Factor | SpG |
| B24-1822 | GT02 - 5 - 6.5 | 357.38 | 420.51 | 63.13 | SA-050 (B-1) | 91.89 | 249.27 | 0.99712 | 380.40 | 340.44 | 24.7 | 2.724397 | 0.99892 | 2.72145438 |
| B24-1827 | GT02 - 25 -27 | 356.75 | 406.33 | 49.58 | SA-050 (B-2) | 92.08 | 249.31 | 0.99732 | 372.18 | 340.72 | 23.9 | 2.735924 | 0.99912 | 2.73351627 |
| B24-1831 | GT03 - 5 - 6.5 | 358.16 | 407.74 | 49.58 | SA-050 (B-1) | 91.9 | 249.3 | 0.99700 | 371.96 | 340.41 | 25.2 | 2.749527 | 0.99879 | 2.74620044 |
| | | | | | | | | | | | | | | |
| | | | | | | | | | | | | | | |
| | | | | | | | | | | | | | | |
| | | | | | | | | | | | | | | |
| | | | | | | | | | | | | | | |
| | | | | | | | | | | | | | | |
| | | | | | | | | | | | | | | |
| | | | | | | | | | | | | | | |
| | | | | | | | | | | | | | | |
| | | | | | | | | | | | | | | |
| | | | | | | | | | | | | | | |
| | | | | | | | | | | | | | | |
| | | | | | | | | | | | | | | |
| | | | | | | | | | | | | | | |
| | | | | | | | | | | | | | | |
| | | | | | | | - | | | | | | - | |
| | | | | | | | - | | | | | | - | |
| | | | | | | | | | | | | | | |
| | | | | | | | | | + | | | | | |
| | | | | | | | | | | | | | | |
| | | | | | | | | | | | | | | |
| | | | | | | | | | | | | | | |

All results apply only to actual locations and materials tested. As a mutual protection to clients, the public and ourselves, all reports are submitted as the confidential property of clients, and authorization for publication of statements, conclusions or extracts from or regarding our reports is reserved pending our written approval.

Comments:

alex Ethig

Reviewed by:



| Project: Project #: Client: Source: Sample#: | Project: Q.C Former Nord Door Cleanup Date Received Project #: 24B105-03 Sampled By Client: Anchor QEA, LLC. Date Tested Source: GT02 - 30 - 32 Tested By Sample#: B24-1828 Control No. Sepecifications No Specs Sample Meets Specs ? N/A Method(s) Method(s) | | | | | $\begin{array}{c} \text{Unifie}\\ \text{SM, Si}\\ \text{SM, Si}\\ \text{Smpl}\\ \text{Gray-F}\\ \textbf{D}_{(5)}=0.023\\ D_{(10)}=0.046\\ D_{(15)}=0.069\\ D_{(30)}=0.197\\ D_{(50)}=0.324\\ D_{(60)}=0.387\\ D_{(60)}=0.387\\ D_{(90)}=1.552\\ \end{array}$ | d Soil Cl lty Sand e Color: Brown 4318, AS mm mm mm mm mm mm mm mm | STM D-5281 % Gravel = 0.2% % Sand = 83.5% % Silt & Clay = 16.4% Liquid Limit = n/a Plasticity Index = n/a Sand Equivalent = n/a Fracture %, 1 Face = n/a | Coeff. of Curvature, $C_C = 2.18$ Coeff. of Uniformity, $C_U = 8.44$ Fineness Modulus = 1.80 Plastic Limit = n/a Moisture %, as sampled = n/a Req'd Sand Equivalent = Req'd Fracture %, 1 Face = |
|--|---|---------|--------------|-------------|--------------|--|--|---|--|
| | | | | | Du | st Ratio = $1/4$ | | Fracture %, $2 + Faces = n/a$ | Req'd Fracture %, 2+ Faces = |
| | | Actual | Internelated | Method(s) A | STM C-136, A | STM D-6913, AS | FM C-11 | 7 | |
| | | Actual | Cumulativa | | | ſ | | Grain Size Distribution |) |
| Sieve | Size | Percent | Percent | Specs | Specs | | | 2 2 2 | 2000 |
| US | Metric | Passing | Passing | Max | Min | | o' ∞ ⊆ 100% | 4" 3" 2" 2" 2" 2" 2" 1" 2" 2" 2" 2" 2" 2" 2" 2" 2" 2" 2" 2" 2" | 100 m2 24 と名 |
| 12.00" | 300.00 | - | 100% | 100.0% | 0.0% | | | | 130.0% |
| 10.00" | 250.00 | | 100% | 100.0% | 0.0% | | | | |
| 8.00" | 200.00 | | 100% | 100.0% | 0.0% | | 90% | | 90.0% |
| 6.00" | 150.00 | | 100% | 100.0% | 0.0% | | | | |
| 4.00" | 100.00 | | 100% | 100.0% | 0.0% | | | | |
| 3.00" | 75.00 | | 100% | 100.0% | 0.0% | | 80% | | 80.0% |
| 2.50" | 63.00 | | 100% | 100.0% | 0.0% | | | | |
| 2.00" | 50.00 | 100% | 100% | 100.0% | 0.0% | | 70% | N | 70.0% |
| 1.75" | 45.00 | | 100% | 100.0% | 0.0% | | | | |
| 1.50" | 37.50 | | 100% | 100.0% | 0.0% | | | | |
| 1.25" | 31.50 | | 100% | 100.0% | 0.0% | | 60% | | 60.0% |
| 1.00" | 25.00 | 100% | 100% | 100.0% | 0.0% | Bug | | | ę, |
| 3/4" | 19.00 | 100% | 100% | 100.0% | 0.0% | Pase | 50% | | 50.0% |
| 5/8" | 16.00 | | 100% | 100.0% | 0.0% | * | 50% | | 50.07 gr |
| 1/2" | 12.50 | 100% | 100% | 100.0% | 0.0% | | | | |
| 3/8" | 9.50 | 100% | 100% | 100.0% | 0.0% | | 40% | | 40.0% |
| 1/4" | 6.30 | | 100% | 100.0% | 0.0% | | | 1 | |
| #4 | 4.75 | 100% | 100% | 100.0% | 0.0% | | 2017 | | |
| #8 | 2.36 | | 100% | 100.0% | 0.0% | | 30% | | 30.0% |
| #10 | 2.00 | 100% | 100% | 100.0% | 0.0% | | | | |
| #16 | 1.18 | | 82% | 100.0% | 0.0% | | 20% | | 20.0% |
| #20 | 0.850 | | 75% | 100.0% | 0.0% | | | | |
| #30 | 0.600 | | 70% | 100.0% | 0.0% | | | | |
| #40 | 0.425 | 66% | 66% | 100.0% | 0.0% | | 10% | | 10.0% |
| #50 | 0.300 | | 46% | 100.0% | 0.0% | | | | |
| #60 | 0.250 | | 38% | 100.0% | 0.0% | | 0% | | 0.0% |
| #80 | 0.180 | 220/ | 27% | 100.0% | 0.0% | | 10 | 00.000 10.000 1.000 | 0.100 0.010 0.001 |
| #100 | 0.150 | 23% | 25% | 100.0% | 0.0% | | | Particle Size (mm) | |
| #140 | 0.106 | | 19% | 100.0% | 0.0% | | | T MINUTE MAR (TITTY | |
| #1/0 | 0.090 | 16.4% | 16 404 | 100.0% | 0.0% | | louo Sizor | | cr. Sinura Resulte |
| #200 Correicht | 0.073 | 10.470 | 10.4% | 100.0% | 0.0% | | icvd 2085 | Min specs | cs Seve results |

Copyright Spears Engineering & Technical Services 17, 1990-98
All results apply only to actual locations and materials tested. As a mutual protection to clients, the public and ourselves, all reports are submitted as the confidential property of clients, and authorization for publication of statements, conclusions or extracts from or regarding our reports is reserved pending our written approval.

Comments:

alex Efrig

Reviewed by: Alex Eifrig

WABO Supervising Laboratory Technician



ASTM D-4318 Liquid Limit, Plastic Limit & Plasticity Index of Soils



All results apply only to actual locations and materials tested. As a mutual protection to clients, the public and ourselves, all reports are submitted as the confidential property of clients, and authorization for publication of statements, conclusions or extracts from or regarding our reports is reserved pending our written approval.

Comments:

alex Eifrig

Reviewed by:



| Project #: Client: Source: Sample#: | Project: Q.C Former Nord Door Cleanup Date Receive Project #: 24B105-03 Sampled B Client: Anchor QEA, LLC. Date Teste B Sample#: B24-1839 Control No Specifications No Specs Sample Meets Specs ? N/A Method(s) Method(s) | | | | | $\begin{array}{c} \textbf{Unifie}\\ \textbf{SM, Si}\\ \textbf{SM, Si}\\ \textbf{Brown}\\ \textbf{D}_{(5)}=0.013\\ \textbf{D}_{(10)}=0.026\\ \textbf{D}_{(15)}=0.039\\ \textbf{D}_{(30)}=0.084\\ \textbf{D}_{(50)}=0.272\\ \textbf{D}_{(60)}=0.399\\ \textbf{D}_{(90)}=7.001\\ \end{array}$ | d Soil Cl lty Sand e Color: 4318, AS mm mm mm mm mm mm mm mm mm | lassification System, ASTM-2487 : STM D-5281 % Gravel = 14.2% % Sand = 57.1% % Silt & Clay = 28.6% Liquid Limit = n/a Plasticity Index = n/a Sand Equivalent = n/a Fracture %, 1 Face = n/a | Coeff. of Curvature, $C_c = 0.67$ Coeff. of Uniformity, $C_U = 15.25$ Fineness Modulus = 2.14 Plastic Limit = n/a Moisture %, as sampled = n/a Req'd Sand Equivalent = Req'd Fracture %, 1 Face = |
|--|---|---------------------------|--------------|-------------|---------------|--|---|--|---|
| | | | | | Du | st Ratio = $6/13$ | | Fracture %, $2 + Faces = n/a$ | Req'd Fracture %, 2+ Faces = |
| | | Astual | Internelated | Method(s) A | ASTM C-136, A | STM D-6913, AS | TM C-11 | 7 | |
| | | Actual | Cumulative | | | ſ | | Grain Size Distribution | |
| Sieve | Size | Percent | Percent | Specs | Specs | | | | 22.99 |
| US | Metric | Passing | Passing | Max | Min | | ہ ۂ ⊆ م∙ ہ € | 4 3 3 3 4 4 4 4 4 4 4 4 4 4 4 4 4 | 27 CR 5% %% |
| 12.00" | 300.00 | | 100% | 100.0% | 0.0% | | | | |
| 10.00" | 250.00 | | 100% | 100.0% | 0.0% | | | | |
| 8.00" | 200.00 | | 100% | 100.0% | 0.0% | | 90% | | 90.0% |
| 6.00" | 150.00 | | 100% | 100.0% | 0.0% | | | | |
| 4.00" | 100.00 | | 100% | 100.0% | 0.0% | | 80% | | 80.0% |
| 3.00" | 75.00 | | 100% | 100.0% | 0.0% | | | | 0.0% |
| 2.50" | 63.00 | 1000/ | 100% | 100.0% | 0.0% | | | | |
| 2.00" | 50.00 | 100% | 100% | 100.0% | 0.0% | | 70% | | 70.0% |
| 1.75" | 45.00 | | 100% | 100.0% | 0.0% | | | | |
| 1.50" | 37.50 | | 100% | 100.0% | 0.0% | | 60% | | 60.0% |
| 1.25" | 31.50 | 100% | 100% | 100.0% | 0.0% | | | | |
| 2/4" | 23.00 | 100% | 100% | 100.0% | 0.0% | assing | | | Juiss |
| 5/4 | 16.00 | 100% | 98% | 100.0% | 0.0% | % 2 | 50% | | 50.0% |
| 1/2" | 12 50 | 96% | 96% | 100.0% | 0.0% | | - | - IIII IIII IIIII IIIII IIIII I | |
| 3/8" | 9 50 | 95% | 95% | 100.0% | 0.0% | | 40% E | | |
| 1/4" | 6 30 | 2070 | 89% | 100.0% | 0.0% | | | | 40.0% |
| #4 | 4.75 | 86% | 86% | 100.0% | 0.0% | | - | | |
| #8 | 2.36 | 0070 | 79% | 100.0% | 0.0% | | 30% | | 30.0% |
| #10 | 2.00 | 78% | 78% | 100.0% | 0.0% | | | | |
| #16 | 1.18 | | 70% | 100.0% | 0.0% | | | | |
| #20 | 0.850 | | 66% | 100.0% | 0.0% | | 20% | | 20.0% |
| #30 | 0.600 | | 64% | 100.0% | 0.0% | | | | |
| #40 | 0.425 | 62% | 62% | 100.0% | 0.0% | | 10% | | 10.0% |
| #50 | 0.300 | | 52% | 100.0% | 0.0% | | | | |
| #60 | 0.250 | | 48% | 100.0% | 0.0% | | | | |
| #80 | 0.180 | | 43% | 100.0% | 0.0% | | 0% | 0.000 10.000 1.000 | 0.100 0.010 0.001 |
| #100 | 0.150 | 40% | 40% | 100.0% | 0.0% | | | | |
| #140 | 0.106 | | 34% | 100.0% | 0.0% | | | Particle Size (mm) | |
| #170 | 0.090 | | 31% | 100.0% | 0.0% | | | | |
| #200 | 0.075 | 28.6% | 28.6% | 100.0% | 0.0% | + | ileve Sizes | | cs Sieve Results |
| Convright | Spears Engineering & Tech | mical Services PS 1996-98 | 1 | | | | | | |

Copyright Spears Engineering & Technical Services 17, 1990-98
All results apply only to actual locations and materials tested. As a mutual protection to clients, the public and ourselves, all reports are submitted as the confidential property of clients, and authorization for publication of statements, conclusions or extracts from or regarding our reports is reserved pending our written approval.

Comments:

alex Efrig

Reviewed by:



ASTM D-4318 Liquid Limit, Plastic Limit & Plasticity Index of Soils



All results apply only to actual locations and materials tested. As a mutual protection to clients, the public and ourselves, all reports are submitted as the connidential property of clients, and autonization for publication of statements, conclusions or extracts from or regarding reports is reserved pending our written approval.

Comments: Sample was deemed to be non-plastic due to it not being workable down to 1/8" rolls/ribbons without breaking apart.

alex Eifrig

Reviewed by:



| Client: | Anchor QEA, LLC. | Date: | December 9, 2024 |
|--------------------|-----------------------------|---------------|------------------------------|
| Address: | 1201 3rd Avenue, Suite 2600 | Project: | Q.C Former Nord Door Cleanup |
| | Seattle, WA 98101 | Project #: | 24B105-03 |
| Attn: | Jason Cornetta | Sample #: | B24-1844 - 1870 |
| Revised On: | | Date sampled: | August 19 & 21, 2024 |
| | | Control No: | 12092024 |

As requested and authorized by the Client, MTC has performed the following test(s) on the sample number referenced above. The testing was performed in accordance with current, applicable AASHTO, ASTM, and/or WSDOT standards, which are referenced on the correlating test report pages. The results obtained in our laboratory are as detailed below and/or on the following pages:

| | Test(s) Performed: | Test Results | | Test(s) Performed: | Test Results |
|---|--------------------------|----------------------|---|--------------------------|---------------------|
| Х | Sieve Analysis | See Attached Reports | | Sulfate Soundness | |
| | Proctor | | | Bulk Density & Voids | |
| | Sand Equivalent | | | WSDOT Degradation | |
| | Fracture Count | | | LA Abrasion | |
| X | Moisture Content | See Attached Report | | Cation Exchange Capacity | |
| | Specific Gravity, Coarse | | Χ | Specific Gravity, Soils | See Attached Report |
| | Specific Gravity, Fine | | | | |
| | Hydrometer Analysis | | | | |
| X | Atterberg Limits | See Attached Reports | | | |
| | | | | | |
| | | | | | |

If you have any questions concerning the test results, the procedures used, or if we can be of any further assistance please call the number below and ask to speak with your Project Manager or the Laboratory Manager.

alex Efficing

Respectfully Submitted, Alex Eifrig WABO Supervising Laboratory Technician



Moisture Content ASTM C-566, ASTM D-2216

Project: Q.C. - Former Nord Door Cleanup Project #: 24B105-03 Date Received: November 22, 2024 Date Tested: December 2, 2024 Client: Anchor QEA, LLC. Sampled by: Client Tested by: S. Boesenberg Control No.: 12092024

| Sample # | Location | Tare | Wet + Tare | Dry + Tare | Wgt. Of Moisture | Wgt. Of Soil | % Moisture |
|----------|--------------------|-------|------------|------------|------------------|--------------|------------|
| B24-1844 | GT04 - 20 - 21.5 | 419.2 | 1303.3 | 1157.1 | 146.2 | 737.9 | 19.8% |
| B24-1845 | GT04 - 25 - 26.5 | 234.5 | 987.0 | 849.5 | 137.5 | 615.0 | 22.4% |
| B24-1846 | GT08 - 2.5 - 4 | 222.9 | 660.1 | 611.9 | 48.2 | 389.0 | 12.4% |
| B24-1847 | GT08 - 5 - 6.5 | 233.0 | 326.5 | 292.8 | 33.7 | 59.8 | 56.4% |
| B24-1848 | GT08 - 7.5 - 9 | 380.0 | 970.1 | 845.0 | 125.1 | 465.0 | 26.9% |
| B24-1849 | GT08 - 10 - 11.5 | 423.4 | 689.1 | 636.1 | 53.0 | 212.7 | 24.9% |
| B24-1850 | GT08 - 15 - 16.5 | 208.6 | 712.4 | 627.9 | 84.5 | 419.3 | 20.2% |
| B24-1851 | GT08 - 30 - 31.5 | 416.9 | 1023.5 | 921.2 | 102.3 | 504.3 | 20.3% |
| B24-1852 | GT08 - 35 - 36.5 | 379.8 | 1216.5 | 1083.0 | 133.5 | 703.2 | 19.0% |
| B24-1853 | GT08 - 40 - 41.5 | 224.9 | 1212.8 | 1048.9 | 163.9 | 824.0 | 19.9% |
| B24-1855 | GT05 - 5 - 5.3 | 221.0 | 318.6 | 315.2 | 3.4 | 94.2 | 3.6% |
| B24-1856 | GT05 - 5.3 - 6.5 | 392.1 | 880.8 | 833.1 | 47.7 | 441.0 | 10.8% |
| B24-1857 | GT05 - 7.5 - 9 | 222.4 | 1113.5 | 961.9 | 151.6 | 739.5 | 20.5% |
| B24-1858 | GT05 - 10 - 10.5 | 229.3 | 466.9 | 427.5 | 39.4 | 198.2 | 19.9% |
| B24-1860 | GT05 - 15 - 15.7 | 215.4 | 689.2 | 585.1 | 104.1 | 369.7 | 28.2% |
| B24-1861 | GT05 - 15.7 - 16.5 | 270.0 | 310.9 | 299.4 | 11.5 | 29.4 | 39.1% |
| B24-1862 | GT05 - 20 - 21.1 | 310.9 | 829.6 | 722.8 | 106.8 | 411.9 | 25.9% |
| B24-1863 | GT05 - 21.1 - 22 | 303.3 | 432.1 | 410.7 | 21.4 | 107.4 | 19.9% |
| B24-1864 | GT05 - 25 - 27 | 268.9 | 486.1 | 436.2 | 49.9 | 167.3 | 29.8% |
| B24-1865 | GT05 - 30 - 32 | 300.9 | 761.6 | 687.2 | 74.4 | 386.3 | 19.3% |
| B24-1866 | GT05 - 35 - 36.5 | 413.7 | 879.2 | 761.2 | 118.0 | 347.5 | 34.0% |
| B24-1867 | GT05 - 40 - 42 | 414.3 | 764.1 | 699.3 | 64.8 | 285.0 | 22.7% |
| B24-1868 | GT01 - 0 - 1.5 | 260.2 | 851.5 | 831.4 | 20.1 | 571.2 | 3.5% |
| B24-1869 | GT01 - 2.5 - 3.9 | 415.4 | 1388.5 | 1232.9 | 155.6 | 817.5 | 19.0% |
| B24-1870 | GT01 - 3.9 - 4.5 | 417.7 | 798.3 | 788.0 | 10.3 | 370.3 | 2.8% |

All results apply only to actual locations and materials tested. As a mutual protection to clients, the public and ourselves, all reports are submitted as the confidential property of clients, and authorization for publication of statements, conclusions or extracts from or regarding our reports is reserved pending our written approval.

Comments:

Reviewed by:

ug

Alex Eifrig WABO Supervising Laboratory Technician

Environmental • Geotechnical Engineering • Special Inspection • Non-Destructive Testing • Materials Testing

Burlington | Olympia 360.755.1990 www.mtc-inc.net



Specific Gravity of Soils, ASTM D-854

Project: Q.C. - Former Nord Door Cleanup

Client: Anchor QEA, LLC.

Project #: 24B105-03

Date Received: November 22, 2024

Date Tested: December 5 & 6, 2024

Sampled by: Client

Tested by: S. Boesenberg

Control. No.: 12092024

| | | | | | | | | | Mass of Pycno | Mass of | Temp of | | Temn | |
|----------|------------------|--------|------------|-------------|--------------|---------|-----------|------------|-----------------|--------------|------------|----------|------------|------------|
| | | | Drv Soil + | Mass of Drv | | Mass of | Volume of | Density of | filled w/ water | Pvcno filled | Water, 0.1 | SpG of | Correction | Corrected |
| Sample # | Location | Tare | Tare | Soil | Pycno ID | Pycno | Pycno | Water @ Tx | & soils | w/ water | *C | Soils | Factor | SpG |
| B24-1844 | GT04 - 20 - 21.5 | 360.02 | 410.03 | 50.01 | SA-050 (B-2) | 92.08 | 249.31 | 0.99697 | 372.26 | 340.63 | 25.3 | 2.720213 | 0.99876 | 2.71683979 |
| B24-1848 | GT08 - 7.5 - 9 | 357.40 | 407.06 | 49.66 | SA-050 (B-1) | 91.89 | 249.27 | 0.99697 | 372.22 | 340.40 | 25.3 | 2.782897 | 0.99876 | 2.77944648 |
| B24-1851 | GT08 - 30 - 31.5 | 584.01 | 632.98 | 48.97 | SA-050 (B-2) | 92.08 | 249.31 | 0.99689 | 371.48 | 340.61 | 25.6 | 2.704831 | 0.99868 | 2.70126021 |
| B24-1856 | GT05 - 5.3 - 6.5 | 601.31 | 649.52 | 48.21 | SA-050 (B-1) | 91.89 | 249.27 | 0.99702 | 370.89 | 340.42 | 25.1 | 2.718020 | 0.99881 | 2.7147857 |
| B24-1867 | GT05 - 40 - 42 | 319.76 | 369.32 | 49.56 | SA-050 (B-2) | 92.08 | 249.31 | 0.99712 | 372.20 | 340.67 | 24.7 | 2.748449 | 0.99892 | 2.74548083 |
| B24-1869 | GT01 - 2.5 - 3.9 | 300.94 | 350.98 | 50.04 | SA-050 (B-1) | 91.89 | 249.27 | 0.99712 | 372.34 | 340.44 | 24.7 | 2.758225 | 0.99892 | 2.7552461 |
| | | | | | | | | | | | | | | |
| | | | | | | | | | | | | | | |
| | | | | | | | | | | | | | | |
| | | | | | | | | | | | | | | |
| | | | | | | | | | | | | | | |
| | | | | | | | | | | | | | | |
| | | | | | | | | | | | | | | |
| | | | | | | | | | | | | | | |
| | | | | | | | | | | | | | | |
| | | | | | | | | | | | | | | |
| | | | | | | | | | | | | | | |
| | | | | | | | | | | | | | | L |
| | | | | | | | | | | | | | | L |
| | | | | | | | | | | | | | | L |
| | | | | | | | | | | | | | | |
| | | | | | | | | | | | | | | |
| | | | | | | | | | | | | | | |
| | | | | | | | | | | | | | | L |
| | | | | | | | | | | | | | | |

All results apply only to actual locations and materials tested. As a mutual protection to clients, the public and ourselves, all reports are submitted as the confidential property of clients, and authorization for publication of statements, conclusions or extracts from or regarding our reports is reserved pending our written approval.

Comments:

alex Eilig

Reviewed by:



| Project: Q.C Former Nord Door Cleanup Date Received: Project #: 24B105-03 Sampled By: Client: Anchor QEA, LLC. Date Tested: Source: GT08 - 10 - 11.5 Tested By: Sample#: B24-1849 Control No.: Method(s) ASTM D-22 Specifications No Specs Sample Meets Specs ? N/A | | | | | 22-Nov-24 Client 6-Dec-24 R. Bohler 12092024 216, ASTM D- | $\begin{array}{c} \textbf{Unifie}\\ \textbf{SM}, \textbf{Si}\\ \textbf{Sampl}\\ \textbf{Brown}\\ \textbf{D}_{(5)}=0.017\\ \textbf{D}_{(10)}=0.035\\ \textbf{D}_{(15)}=0.052\\ \textbf{D}_{(30)}=0.102\\ \textbf{D}_{(50)}=0.183\\ \textbf{D}_{(60)}=0.251\\ \textbf{D}_{(00)}=1.010\\ \end{array}$ | d Soil C ilty Sand le Color: 4 4 4 3 18, AS mm mm mm mm mm mm mm mm mm mm mm | lassification System, ASTM-2487 : : STM D-5281 % Gravel = 0.4% % Sand = 78.1% % Silt & Clay = 21.5% Liquid Limit = n/a Plasticity Index = n/a Sand Equivalent = n/a Fracture %, 1 Face = n/a | Coeff. of Curvature, C _c = Coeff. of Uniformity, C _U = Fineness Modulus = Plastic Limit = Moisture %, as sampled = Req'd Sand Equivalent = Req'd Fracture %, 1 Face = | : 1.19 : 7.18 : 1.12 : n/a : - |
|---|---------------------------|----------------------------|--------------|-------------|--|--|--|--|---|--|
| | | | | M.4 1 | Du | st Ratio = $1/4$ | | Fracture %, $2 + \text{Faces} = n/a$ | Req'd Fracture %, 2+ Faces = | : |
| | | Actual | Internolated | Method(s) A | ASTM C-136, A | STM D-6913, AS | IM C-11 | | | |
| | Cumulative Cumulative | | | | | ſ | | Grain Size Distribution | |) |
| Sieve | Size | Percent | Percent | Specs | Specs | | | | 89.88 | |
| US | Metric | Passing | Passing | Max | Min | | ≎ ڈی ⊆ 100% ♦♦♦♦ | ····································· | | 0.0% |
| 12.00" | 300.00 | | 100% | 100.0% | 0.0% | | | 1111 T++ | | |
| 10.00" | 250.00 | | 100% | 100.0% | 0.0% | | | | | |
| 8.00" | 200.00 | | 100% | 100.0% | 0.0% | | 90% | | 90 | .0% |
| 6.00" | 150.00 | | 100% | 100.0% | 0.0% | | | | | |
| 4.00" | 100.00 | | 100% | 100.0% | 0.0% | | 80% | | | 0.0% |
| 3.00" | /5.00 | | 100% | 100.0% | 0.0% | | | | | |
| 2.50 | 63.00 50.00 | 100% | 100% | 100.0% | 0.0% | | | | | |
| 2.00 | 30.00 | 100% | 100% | 100.0% | 0.0% | | 70% | | 70 | .0% |
| 1.75 | 37 50 | | 100% | 100.0% | 0.0% | | | | | |
| 1.30 | 31.50 | | 100% | 100.0% | 0.0% | | 60% | | | 0.0% |
| 1.00" | 25.00 | 100% | 100% | 100.0% | 0.0% | 6. | | | | Ē |
| 3/4" | 19.00 | 100% | 100% | 100.0% | 0.0% | Passi | | | | Passi |
| 5/8" | 16.00 | | 100% | 100.0% | 0.0% | 8 | 50% | | 50 | .0% 2 |
| 1/2" | 12.50 | 100% | 100% | 100.0% | 0.0% | | | | | |
| 3/8" | 9.50 | 100% | 100% | 100.0% | 0.0% | | 40% | | 40 | 1.0% |
| 1/4" | 6.30 | | 100% | 100.0% | 0.0% | | | | \ | |
| #4 | 4.75 | 100% | 100% | 100.0% | 0.0% | | | | | |
| #8 | 2.36 | | 98% | 100.0% | 0.0% | | 30% | | | U% |
| #10 | 2.00 | 98% | 98% | 100.0% | 0.0% | | | | | |
| #16 | 1.18 | | 91% | 100.0% | 0.0% | | 20% | | | 1.0% |
| #20 | 0.850 | | 89% | 100.0% | 0.0% | | | | | |
| #30 | 0.600 | 9694 | 8/% | 100.0% | 0.0% | | | | | |
| #40 | 0.425 | 80% | 80% | 100.0% | 0.0% | | 10% | | 10 | .0% |
| #50 | 0.300 | | 0/% 60% | 100.0% | 0.0% | | | | | |
| #00 | 0.230 | | 50% | 100.0% | 0.0% | | | | | 0% |
| #100 | 0.150 | 45% | 45% | 100.0% | 0.0% | 70 100.000 10.000 1.000 0.100 0.010 0.001 | | | | |
| #140 | 0.106 | -10/0 | 31% | 100.0% | 0.0% | | | Particle Size (mm) | | |
| #170 | 0.090 | | 26% | 100.0% | 0.0% | | | | | |
| #200 | 0.075 | 21.5% | 21.5% | 100.0% | 0.0% | + - | šieve Sizes | | cs Sieve Results | |
| Convright | Spears Engineering & Tech | anical Services PS 1996-98 | | | | | | | | |

Copyright Spears Engineering & Technical Services 17, 1990-98
All results apply only to actual locations and materials tested. As a mutual protection to clients, the public and ourselves, all reports are submitted as the confidential property of clients, and authorization for publication of statements, conclusions or extracts from or regarding our reports is reserved pending our written approval.

Comments:

alex Efrig

Reviewed by:



| Project: Q.C Former Nord Door Cleanup Date Received: Project #: 24B105-03 Sampled By: Client: Anchor QEA, LLC. Date Tested: Source: GT08 - 35 - 36.5 Tested By: Sample#: B24-1852 Control No.: Specifications No Specs Sample Meets Specs ? N/A | | | | | 22-Nov-24 Client 6-Dec-24 R. Bohler 12092024 216, ASTM D- | $\begin{array}{c} \textbf{Unifie}\\ \textbf{SM, Si}\\ \textbf{Sampl}\\ \textbf{Brown}\\ \textbf{D}_{(5)}=0.027\\ \textbf{D}_{(10)}=0.054\\ \textbf{D}_{(15)}=0.079\\ \textbf{D}_{(30)}=0.129\\ \textbf{D}_{(30)}=0.129\\ \textbf{D}_{(50)}=0.237\\ \textbf{D}_{(60)}=0.301\\ \textbf{D}_{(90)}=1.258\\ \textbf{S Ratio}=4/23\\ \textbf{S Ratio}=4/23\\ \end{array}$ | d Soil C lty Sand e Color: 4318, A1 mm mm mm mm mm mm mm mm mm | standard System, ASTM-2487 STM D-5281 % Gravel = 0.3% % Sand = 85.9% % Silt & Clay = 13.8% Liquid Limit = n/a Plasticity Index = n/a Sand Equivalent = n/a Fracture %, 1 Face = n/a Fracture %, 2 + Eaces = n/a | Coeff. of Curvature, $C_c = 1.01$ Coeff. of Uniformity, $C_U = 5.54$ Fineness Modulus = 1.34 Plastic Limit = n/a Moisture %, as sampled = n/a Req'd Sand Equivalent = Req'd Fracture %, 1 Face = Req'd Fracture %, 2 + Faces = |
|---|--------------------------|----------------------------|------------|-------------|--|---|--|--|---|
| | | | | Method(s) A | STM C-136. A | STM D-6913. AS | TM C-11 | 7 | |
| | Actual Interpolated | | | | | | | Grain Size Distribution | |
| | | Cumulative | Cumulative | | | | | Grain size Distribution | |
| Sieve | Size | Percent | Percent | Specs | Specs | | | 133 134 135 135 135 135 135 135 135 135 135 135 | 89 20 87 20 |
| US | Metric | Passing | Passing | Max | Min | | 100% | ~ <u>*,***,*******************************</u> | 100.0% |
| 12.00" | 300.00 | | 100% | 100.0% | 0.0% | | | | |
| 8.00" | 250.00 | | 100% | 100.0% | 0.0% | | 90% | | 90.0% |
| 6.00" | 150.00 | | 100% | 100.0% | 0.0% | | | | |
| 4.00" | 100.00 | | 100% | 100.0% | 0.0% | | | | |
| 3.00" | 75.00 | | 100% | 100.0% | 0.0% | | 80% | | 80.0% |
| 2.50" | 63.00 | | 100% | 100.0% | 0.0% | | | | |
| 2.00" | 50.00 | 100% | 100% | 100.0% | 0.0% | | 70% | | 70.0% |
| 1.75" | 45.00 | | 100% | 100.0% | 0.0% | | | | |
| 1.50" | 37.50 | | 100% | 100.0% | 0.0% | | | | |
| 1.25" | 31.50 | | 100% | 100.0% | 0.0% | | 60% | | 60.0% |
| 1.00" | 25.00 | 100% | 100% | 100.0% | 0.0% | guis | | | Buis |
| 3/4" | 19.00 | 100% | 100% | 100.0% | 0.0% | % Pas | 50% | | 50.0% |
| 5/8" | 16.00 | | 100% | 100.0% | 0.0% | | | | |
| 1/2" | 12.50 | 100% | 100% | 100.0% | 0.0% | | | | |
| 3/8" | 9.50 | 100% | 100% | 100.0% | 0.0% | | 40% | | 40.0% |
| 1/4" | 6.30 | 1000/ | 100% | 100.0% | 0.0% | | | | |
| #4 | 4.75 | 100% | 100% | 100.0% | 0.0% | | 30% | | 30.0% |
| #0 #10 | 2.50 | 100% | 100% | 100.0% | 0.0% | | | | |
| #16 | 2.00 | 10070 | 89% | 100.0% | 0.0% | | | | |
| #20 | 0.850 | | 85% | 100.0% | 0.0% | | 20% | | 20.0% |
| #30 | 0.600 | | 82% | 100.0% | 0.0% | | | | N |
| #40 | 0.425 | 79% | 79% | 100.0% | 0.0% | | 10% | | 10.0% |
| #50 | 0.300 | | 60% | 100.0% | 0.0% | | | | |
| #60 | 0.250 | | 52% | 100.0% | 0.0% | | | | |
| #80 | 0.180 | | 41% | 100.0% | 0.0% | | 0% | 0.000 10.000 1.000 | 0.100 0.010 0.001 |
| #100 | 0.150 | 36% | 36% | 100.0% | 0.0% | | | | |
| #140 | 0.106 | | 23% | 100.0% | 0.0% | | | Particle Size (mm) | |
| #170 | 0.090 | | 18% | 100.0% | 0.0% | | | | |
| #200 | 0.075 | 13.8% | 13.8% | 100.0% | 0.0% | + s | ileve Sizes | | Sieve Results |
| Convright | Spaars Engineering & Ted | hnical Services PS 1006 09 | 1 | | | | | | |

Copyright Spears Engineering & Technical Services 17, 1990-98
All results apply only to actual locations and materials tested. As a mutual protection to clients, the public and ourselves, all reports are submitted as the confidential property of clients, and authorization for publication of statements, conclusions or extracts from or regarding our reports is reserved pending our written approval.

Comments:

alex Efrig

Reviewed by:



| Project: Q.C Former Nord Door Cleanup Date Received: Project #: 24B105-03 Sampled By: Client: Anchor QEA, LLC. Date Tested: Source: GT05 - 2.5 - 4 Tested By: Sample#: B24-1854 Control No.: Specifications No Specs Sample Meets Specs ? N/A | | | | | 22-Nov-24 Client 6-Dec-24 R. Bohler 12092024 216, ASTM D. | $\begin{array}{c} \textbf{Unifie}\\ \textbf{SP-SM}\\ \textbf{Sampi}\\ \textbf{Gray-I}\\ \textbf{D}_{(5)}=0.048\\ \textbf{D}_{(15)}=0.103\\ \textbf{D}_{(15)}=0.157\\ \textbf{D}_{(30)}=0.232\\ \textbf{D}_{(50)}=0.333\\ \textbf{D}_{(60)}=0.333\\ \textbf{D}_{(90)}=0.333\\ \textbf{D}_{(90)}=2.2016\\ \textbf{G}_{(10)}=0.514\\ $ | d Soil C I, Poorly le Color: Brown 4318, AS mm mm mm mm mm mm mm mm mm mm | Assification System, ASTM-2487 graded Sand with Silt : <u>STM D-5281</u> % Gravel = 4.3% % Sand = 87.9% % Silt & Clay = 7.8% Liquid Limit = n/a Plasticity Index = n/a Sand Equivalent = n/a Fracture %, 1 Face = n/a | Coeff. of Curvature, $C_c = 1.36$ Coeff. of Uniformity, $C_U = 3.71$ Fineness Modulus = 2.09 Plastic Limit = n/a Moisture %, as sampled = n/a Req'd Sand Equivalent = Req'd Fracture %, 1 Face = | |
|---|---|------------|--------------|--------------|--|---|---|--|--|--|
| | | | | Method(s) | STM C-136 | $STM D_6913 AS$ | TM C.11 | $\frac{11}{12} \frac{11}{12} 11$ | Keyu Plactule %, 2+ Paces = | |
| | | Actual | Interpolated | Michiou(S) A | 101111 C-150, A | | 11/1 0-11 | | | |
| | | Cumulative | Cumulative | | | | | Grain Size Distribution | | |
| Sieve | Size | Percent | Percent | Specs | Specs | | 6 in 1- | 11174 64 64 66 20 20 20 20 20 20 20 20 20 20 20 20 20 | 200 | |
| US | Metric | Passing | Passing | Max | Min | | 100% | ┍╤╔╶╵╤╞╴╔╴╔╶╝╡╸┉╸╘╝╝┇╝╝┇ ╼┪╋╋╔╋╋╋╋╋╋╋╋╋╋╋╋╋╋╋╋╋╋ | **** 100.0% | |
| 12.00" | 300.00 | | 100% | 100.0% | 0.0% | | | | | |
| 10.00" | 250.00 | | 100% | 100.0% | 0.0% | | | | | |
| 8.00" | 200.00 | | 100% | 100.0% | 0.0% | | 90% | | 90.0% | |
| 6.00" | 150.00 | | 100% | 100.0% | 0.0% | | | | | |
| 4.00" | 100.00 | | 100% | 100.0% | 0.0% | | 80% | | 80.0% | |
| 3.00 | 75.00 | | 100% | 100.0% | 0.0% | | | | | |
| 2.50 | 63.00 50.00 | 100% | 100% | 100.0% | 0.0% | | | N. I. | | |
| 2.00 | 30.00 45.00 | 100% | 100% | 100.0% | 0.0% | | 70% | | 70.0% | |
| 1.75 | 45.00 | | 100% | 100.0% | 0.0% | | | | | |
| 1.30 | 31.50 | | 100% | 100.0% | 0.0% | | 60% | | 60.0% | |
| 1.00" | 25.00 | 100% | 100% | 100.0% | 0.0% | 6 | | | Ū. | |
| 3/4" | 19.00 | 100% | 100% | 100.0% | 0.0% | assin | | | lassin | |
| 5/8" | 16.00 | 10070 | 100% | 100.0% | 0.0% | % | 50% | | 50.0% | |
| 1/2" | 12.50 | 99% | 99% | 100.0% | 0.0% | | | | | |
| 3/8" | 9.50 | 98% | 98% | 100.0% | 0.0% | | 40% | | 40.0% | |
| 1/4" | 6.30 | | 97% | 100.0% | 0.0% | | | | | |
| #4 | 4.75 | 96% | 96% | 100.0% | 0.0% | | | | | |
| #8 | 2.36 | | 91% | 100.0% | 0.0% | | 30% | <u>─₩₩₩₩₩₩₩₩₩₩₩₩₩₩₩₩₩₩₩₩₩₩₩₩₩₩₩₩₩₩₩₩₩₩₩₩</u> | 30.0% | |
| #10 | 2.00 | 90% | 90% | 100.0% | 0.0% | | ł | | | |
| #16 | 1.18 | | 79% | 100.0% | 0.0% | | 2087 | | | |
| #20 | 0.850 | | 74% | 100.0% | 0.0% | | 2076 | ji li | 20.0% | |
| #30 | 0.600 | | 71% | 100.0% | 0.0% | | | | | |
| #40 | 0.425 | 68% | 68% | 100.0% | 0.0% | | 10% | | 10.0% | |
| #50 | 0.300 | | 43% | 100.0% | 0.0% | | | | | |
| #60 | 0.250 | | 34% | 100.0% | 0.0% | 0% | | | | |
| #80 | 0.180 | | 20% | 100.0% | 0.0% | 10% 0% 000 10.000 1.000 0.100 0.100 0.001 | | | | |
| #100 | 0.150 | 14% | 14% | 100.0% | 0.0% | 6 | | | | |
| #140 | 0.106 | | 10% | 100.0% | 0.0% | | | Particle Size (mm) | | |
| #170 | 0.090 | | 9% | 100.0% | 0.0% | | | | | |
| #200 | 0.075 | 7.8% | 7.8% | 100.0% | 0.0% | • | õieve Sizes | Max Specs Min Spec | Sieve Results | |
| Convright | Convight Spears Engineering & Technical Services PS 1996-98 | | | | | | | | | |

Copyright Spears Engineering & Technical Services 17, 1990-98
All results apply only to actual locations and materials tested. As a mutual protection to clients, the public and ourselves, all reports are submitted as the confidential property of clients, and authorization for publication of statements, conclusions or extracts from or regarding our reports is reserved pending our written approval.

Comments:

alex Efrig

Reviewed by:



| Project: Q.C Former Nord Door Cleanup Date Received: Project #: 24B105-03 Sampled By: Client: Anchor QEA, LLC. Date Tested: Source: GT05 - 10.5 - 12 Tested By: Sample#: B24-1859 Control No.: Specifications No Specs Sample Meets Specs ? N/A | | | | | 22-Nov-24 Client 6-Dec-24 R. Bohler 12092024 216, ASTM D. | $\begin{array}{c} \textbf{Unifie}\\ \textbf{SM}, \textbf{Si}\\ \textbf{Smpi}\\ \textbf{Gray}\\ \hline \\ \textbf{C}_{(5)} = 0.029\\ \textbf{D}_{(10)} = 0.057\\ \textbf{D}_{(15)} = 0.084\\ \textbf{D}_{(30)} = 0.154\\ \textbf{D}_{(30)} = 0.241\\ \textbf{D}_{(50)} = 0.245\\ \textbf{D}_{(50)} = 0.245\\ \textbf{D}_{(50)} = 0.417\\ \hline \\ \textbf{D}_{(50)} = 0.117\\ \hline \end{array}$ | d Soil C ilty Sand le Color: 4318, AS mm mm mm mm mm mm mm mm mm mm | lassification System, ASTM-2487 STM D-5281 % Gravel = 0.0% % Sand = 86.9% % Silt & Clay = 13.1% Liquid Limit = n/a Plasticity Index = n/a Sand Equivalent = n/a Fracture %, 1 Face = n/a | Coeff. Coeff. Moistu Req'i Req'i F | of Curvatu of Uniformi Fineness Mc Plastic ure %, as sa d Sand Equi fracture %, 1 | re, $C_c = 1.44$ ty, $C_U = 4.97$ odulus = 1.19 Limit = n/a mpled = n/a valent = I Face = |
|---|---|------------|--------------|-------------|--|---|--|--|--|---|---|
| | | | | Method(s) | Du | SI R dIIO = 1// | TM C.11 | Fracture $\%$, 2+ Faces = n/a | Req a Fra | Stufe %, 2+ | races = |
| 1 | | Actual | Interpolated | Method(S) A | 15 IM C-150, A | / D-0915, A5 | 1.91 C-11 | | | | |
| | | Cumulative | Cumulative | | | (| | Grain Size Distribution | | |) |
| Sieve | Size | Percent | Percent | Specs | Specs | | 5 | | 39.88 | | |
| US | Metric | Passing | Passing | Max | Min | | د ھ ⊆ م م € ف ف | | 1558 1111111 | | 100.0% |
| 12.00" | 300.00 | | 100% | 100.0% | 0.0% | | | | | | |
| 10.00" | 250.00 | | 100% | 100.0% | 0.0% | | | Titer. | | | |
| 8.00" | 200.00 | | 100% | 100.0% | 0.0% | | 90% | | | | 90.0% |
| 6.00" | 150.00 | | 100% | 100.0% | 0.0% | | | | | | |
| 4.00" | 100.00 | | 100% | 100.0% | 0.0% | | 80% | | | | 80.0% |
| 3.00" | 75.00 | | 100% | 100.0% | 0.0% | | 00% | | | | 00.070 |
| 2.50" | 63.00 | | 100% | 100.0% | 0.0% | | | | | | |
| 2.00" | 50.00 | 100% | 100% | 100.0% | 0.0% | | 70% | | | | 70.0% |
| 1.75" | 45.00 | | 100% | 100.0% | 0.0% | | - | | | | |
| 1.50" | 37.50 | | 100% | 100.0% | 0.0% | | (0) | 1 | | | (0.0% |
| 1.25" | 31.50 | 1000 | 100% | 100.0% | 0.0% | _ | 00% | | | | 60.0% |
| 1.00" | 25.00 | 100% | 100% | 100.0% | 0.0% | ssing | | | | | sang |
| 3/4" | 19.00 | 100% | 100% | 100.0% | 0.0% | % Pa | 50% | | | | 50.0% |
| 5/8" | 16.00 | 1000/ | 100% | 100.0% | 0.0% | | | | | | |
| 1/2" | 12.50 | 100% | 100% | 100.0% | 0.0% | | | | | | |
| 3/8 | 9.50 | 100% | 100% | 100.0% | 0.0% | | 40% | | | | 40.0% |
| 1/4 | 0.30 | 1000/ | 100% | 100.0% | 0.0% | | | | | | |
| #4 | 4.75 | 100% | 100% | 100.0% | 0.0% | | 30% | | | | 30.0% |
| #0 #10 | 2.50 | 100% | 100% | 100.0% | 0.0% | | | | | | |
| #16 | 1.18 | 10070 | 96% | 100.0% | 0.0% | | | | | | |
| #10 | 0.850 | | 94% | 100.0% | 0.0% | | 20% | | - \ | | 20.0% |
| #20 | 0.600 | | 93% | 100.0% | 0.0% | | | | 1 | | |
| #40 | 0.425 | 97% | 92% | 100.0% | 0.0% | | 10% | | | | 10.0% |
| #50 | 0.300 | 1270 | 63% | 100.0% | 0.0% | | | | | | |
| #60 | 0.250 | | 52% | 100.0% | 0.0% | | | | | | |
| #80 | 0.180 | | 36% | 100.0% | 0.0% | | 0% | | | | 0.0% |
| #100 | 0.150 | 29% | 29% | 100.0% | 0.0% | | 1 | 00.000 10.000 1.000 | 0.100 | 0.010 | 0.001 |
| #140 | 0.106 | | 20% | 100.0% | 0.0% | | | Particle Size (mm) | | | |
| #170 | 0.090 | | 16% | 100.0% | 0.0% | | | | | | |
| #200 | 0.075 | 13.1% | 13.1% | 100.0% | 0.0% | + : | Sieve Sizes | | _s | | ts |
| Convright | 2000 0.075 1.1.1.0 10.0.0 0.000 0.000 1.1.1.0 10.0.00 0.000 | | | | | | | | | | |

Copyright Spears Engineering & Technical Services 17, 1990-98
All results apply only to actual locations and materials tested. As a mutual protection to clients, the public and ourselves, all reports are submitted as the confidential property of clients, and authorization for publication of statements, conclusions or extracts from or regarding our reports is reserved pending our written approval.

Comments:

alex Efrig

Reviewed by:



ASTM D-4318 Liquid Limit, Plastic Limit & Plasticity Index of Soils



All results apply only to actual locations and materials tested. As a mutual protection to clients, the public and ourselves, all reports are submitted as the confidential property of clients, and authorization for publication of statements, conclusions or extracts from or regardir reports is reserved pending our written approval.

Comments: Sample was deemed to be non-plastic due to the material not being workable down to 1/8" ribbons/rolls without breaking apart.

Reviewed by:

alex Eifrig



| Project: Q.C Former Nord Door Cleanup Date Received: Project #: 24B105-03 Sampled By: Client: Anchor QEA, LLC. Date Tested: Source: GT05 - 35 - 36.5 Tested By: Sample#: B24-1866 Control No.: Specifications No Specs No Specs ? N/A | | | | | 22-Nov-24 Client 6-Dec-24 R. Bohler 12092024 216, ASTM D- | $\begin{array}{c} \textbf{Visual}\\ \textbf{Silty S}\\ \textbf{Sampi}\\ \textbf{Gray-I}\\ \textbf{D}_{(5)} = 0.007\\ \textbf{D}_{(10)} = 0.014\\ \textbf{D}_{(15)} = 0.021\\ \textbf{D}_{(30)} = 0.042\\ \end{array}$ | I Soils C and with Ie Color Brown 4318, A mm mm mm mm | Classification h Clay : STM D-5281 % Gravel = 0.1% % Sand = 46.4% % Silt & Clay = 53.5% Liquid Limit = n/a | Coeff. of Curvature, $C_c = 1.39$ Coeff. of Uniformity, $C_U = 6.46$ Fineness Modulus = 0.28 Plastic Limit = n/a | |
|---|---|----------------------------|------------|--------|--|---|---|---|---|--|
| | | | | | | $D_{(50)} = 0.070$ $D_{(60)} = 0.091$ | mm | Sand Equivalent = n/a | Req'd Sand Equivalent = π/a | |
| | | | | | | $D_{(90)} = 0.262$ | mm | Fracture %, 1 Face = n/a | Req'd Fracture %, 1 Face = | |
| | | | | | Du | st Ratio = $28/51$ | | Fracture %, $2 + Faces = n/a$ | Req'd Fracture %, 2+ Faces = | |
| | Method(s) ASTM C-136, ASTM D-6913, ASTM C-117 | | | | | | | | | |
| 1 | | Cumulative | Cumulative | | | (| | Grain Size Distribution |) | |
| Sieve | Size | Percent | Percent | Specs | Specs | | 5 | | 8858 | |
| US | Metric | Passing | Passing | Max | Min | | 2 80 °0 100% ★★★ | ····································· | ⊊⊊⊊© ▲ ▲▲▲ IIIIIIIIIIIIIIIIIIIIIIIIIIIIIIII | |
| 12.00" | 300.00 | | 100% | 100.0% | 0.0% | | | ~****** | | |
| 10.00" | 250.00 | | 100% | 100.0% | 0.0% | | | | | |
| 8.00" | 200.00 | | 100% | 100.0% | 0.0% | | 90% | | 90.0% | |
| 6.00" | 150.00 | | 100% | 100.0% | 0.0% | | | | | |
| 4.00" | 100.00 | | 100% | 100.0% | 0.0% | | 80% | | 80.0% | |
| 3.00" | /5.00 | | 100% | 100.0% | 0.0% | | | | | |
| 2.50 | 63.00 50.00 | 1000/ | 100% | 100.0% | 0.0% | | | | | |
| 2.00 | 30.00 | 100% | 100% | 100.0% | 0.0% | | 70% | | 70.0% | |
| 1.75 | 43.00 | | 100% | 100.0% | 0.0% | | | | 1 | |
| 1.30 | 31.50 | | 100% | 100.0% | 0.0% | | 60% | | 60.0% | |
| 1.25 | 25.00 | 100% | 100% | 100.0% | 0.0% | 0 | | | σ. | |
| 3/4" | 19.00 | 100% | 100% | 100.0% | 0.0% | assin | | | ass | |
| 5/8" | 16.00 | 10070 | 100% | 100.0% | 0.0% | 8 8 | 50% | | 50.0% ¹ / ₂ | |
| 1/2" | 12.50 | 100% | 100% | 100.0% | 0.0% | | | | | |
| 3/8" | 9.50 | 100% | 100% | 100.0% | 0.0% | | 40% | | 40.0% | |
| 1/4" | 6.30 | | 100% | 100.0% | 0.0% | | | | | |
| #4 | 4.75 | 100% | 100% | 100.0% | 0.0% | | | | | |
| #8 | 2.36 | | 100% | 100.0% | 0.0% | | 30% | | 30.0% | |
| #10 | 2.00 | 100% | 100% | 100.0% | 0.0% | | Ł | | | |
| #16 | 1.18 | | 98% | 100.0% | 0.0% | | 20% | | 20.09 | |
| #20 | 0.850 | | 98% | 100.0% | 0.0% | | 2076 | | 20.0% | |
| #30 | 0.600 | | 98% | 100.0% | 0.0% | | | | | |
| #40 | 0.425 | 97% | 97% | 100.0% | 0.0% | | 10% | | 10.0% | |
| #50 | 0.300 | | 92% | 100.0% | 0.0% | | | | | |
| #60 | 0.250 | | 89% | 100.0% | 0.0% | | | | | |
| #80 | 0.180 | | 86% | 100.0% | 0.0% | | 0% | 100.000 10.000 1.000 | 0.100 0.010 0.001 | |
| #100 | 0.150 | 85% | 85% | 100.0% | 0.0% | | | | | |
| #140 | 0.106 | | 66% | 100.0% | 0.0% | | | Particle Size (mm) | | |
| #170 | 0.090 | 52.50 | 60% | 100.0% | 0.0% | | | | | |
| #200 | 0.075 | 53.5% | 53.5% | 100.0% | 0.0% | + · | Sieve Sizes | | ecs Sieve Results | |
| Convright | Spears Engineering & Tech | unical Services PS 1996-98 | 1 | 1 | 1 | \sim | | | | |

All results apply only to actual locations and materials tested. As a mutual protection to clients, the public and ourselves, all reports are submitted as the confidential property of clients, and authorization for publication of statements, conclusions or extracts from or regarding our reports is reserved pending our written approval.

Comments:

alex Eifig

Reviewed by: Alex Eifrig

WABO Supervising Laboratory Technician



ASTM D-4318 Liquid Limit, Plastic Limit & Plasticity Index of Soils



All results apply only to actual locations and materials tested. As a mutual protection to clients, the public and ourselves, all reports are submitted as the confidential property of clients, and authorization for publication of statements, conclusions or extracts from or regarding our reports is reserved pending our written approval.

Comments: Unable to establish the liquid limit of this sample due to the material not spreading smoothly into the cup, and displaying rapid dilation when subjected to any blows in the cup. The sample was then deemed to be non-plastic due to the material not being workable down to 1/8" ribbons/rolls without breaking apart.

alex Eifig

Reviewed by:

Alex Eifrig WABO Supervising Laboratory Technician



| Project: Q.C Former Nord Door Cleanup Date Received: Project #: 24B105-03 Sampled By: Client: Anchor QEA, LLC. Date Tested: Source: GT05 - 40 - 42 Tested By: Sample#: B24-1867 Control No.: Method(s) ASTM D-22 Specifications No Specs Sample Meets Specs ? N/A | | | | | 22-Nov-24 Client 6-Dec-24 R. Bohler 12092024 216, ASTM D | $\begin{array}{c} \mbox{Unifier}\\ \mbox{SM, Si}\\ \mbox{Sampl}\\ \mbox{Gray}\\ \hline \mbox{C}\\ \mbox{C}\\$ | d Soils C lty Sand e Color: 4318, AS mm mm mm mm mm mm mm mm mm | Classification System, ASTM D-24 : STM D-5281 % Gravel = 0.3% % Sand = 81.6% % Silt & Clay = 18.0% Liquid Limit = n/a Plasticity Index = n/a Sand Equivalent = n/a Fracture % 1 Eva = n/a | 87 Coeff. of Curvature, $C_c = 1.57$ Coeff. of Uniformity, $C_U = 7.02$ Fineness Modulus = 1.27 Plastic Limit = n/a Moisture %, as sampled = n/a Reqd Sand Equivalent = Paod Erectura % (1 Ereca = 1) | |
|---|--|------------|--------------|-------------|---|---|---|--|---|--|
| | | | | | Du | st Ratio = $13/62$ | | Fracture %, $2 + Faces = n/a$ | Req'd Fracture %, 2+ Faces = | |
| | | | | Method(s) A | STM C-136, A | STM D-6913, AS' | TM C-11 | 7 | | |
| | | Actual | Interpolated | | | | | Grain Size Distribution | | |
| Cioro. | Sizo | Cumulative | Cumulative | Space | Speed | | | 2 | | |
| US | Metric | Passing | Passing | Max | Min | | 6 % ¹ 0 | 44 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 | 242 242 242 242 242 242 242 242 242 242 | |
| 12.00" | 300.00 | r assing | 100% | 100.0% | 0.0% | | 100% | ╶╗╗╗╗┱╍┍╍╍╺╗╖┥┿┯┯╩╲╴┻╫╫╢╇╄┹┢┙ | 100.0% | |
| 10.00" | 250.00 | | 100% | 100.0% | 0.0% | | | | | |
| 8.00" | 200.00 | | 100% | 100.0% | 0.0% | | 90% | | 90.0% | |
| 6.00" | 150.00 | | 100% | 100.0% | 0.0% | | | | | |
| 4.00" | 100.00 | | 100% | 100.0% | 0.0% | | | | | |
| 3.00" | 75.00 | | 100% | 100.0% | 0.0% | | 80% | | 80.0% | |
| 2.50" | 63.00 | | 100% | 100.0% | 0.0% | | | | | |
| 2.00" | 50.00 | 100% | 100% | 100.0% | 0.0% | | 70% | ──╫╫╫┼┟┼ ╶┼ ───╢╫╫╫┼┼┼╌┼───╢╢╫┼┼ <mark>╏</mark> ╶╌┼╸ | 70.0% | |
| 1.75" | 45.00 | | 100% | 100.0% | 0.0% | | | | | |
| 1.50" | 37.50 | | 100% | 100.0% | 0.0% | | | | | |
| 1.25" | 31.50 | | 100% | 100.0% | 0.0% | | 60% | | 60.0% | |
| 1.00" | 25.00 | 100% | 100% | 100.0% | 0.0% | Saing | | | Bug | |
| 3/4" | 19.00 | 100% | 100% | 100.0% | 0.0% | % Pas | 50% | | 50.0% g | |
| 5/8" | 16.00 | 1000 | 100% | 100.0% | 0.0% | | | | | |
| 1/2" | 12.50 | 100% | 100% | 100.0% | 0.0% | | | | | |
| 3/8" | 9.50 | 100% | 100% | 100.0% | 0.0% | | 40% | ╶╢╢╢╎╎╎╶╎╴╴╢╢╢╎╎┼╶┼╴╴╢╢╢╎┼┼╶╄ | 40.0% | |
| 1/4" | 6.30 | 1000/ | 100% | 100.0% | 0.0% | | | | | |
| #4 | 4./5 | 100% | 100% | 100.0% | 0.0% | | 30% | | 30.0% | |
| #8 | 2.30 | 00% | 99% | 100.0% | 0.0% | | | | | |
| #10 | 2.00 | 7770 | 99% | 100.0% | 0.0% | | | | | |
| #10 | 0.850 | | 92% | 100.0% | 0.0% | | 20% | | 20.0% | |
| #20 | 0.600 | | 87% | 100.0% | 0.0% | | | | | |
| #40 | 0.425 | 86% | 86% | 100.0% | 0.0% | | 10% | | 10.0% | |
| #50 | 0.300 | 0070 | 62% | 100.0% | 0.0% | | | | 10.0.8 | |
| #60 | 0.250 | | 52% | 100.0% | 0.0% | 0.0% | | | | |
| #80 | 0.180 | | 38% | 100.0% | 0.0% | | | | | |
| #100 | 0.150 | 32% | 32% | 100.0% | 0.0% | | 1 | 00.000 10.000 1.000 | 0.100 0.001 | |
| #140 | 0.106 | | 24% | 100.0% | 0.0% | | | Particle Size (mm) | | |
| #170 | 0.090 | | 21% | 100.0% | 0.0% | | | | | |
| #200 | 0.075 | 18.0% | 18.0% | 100.0% | 0.0% | + s | ileve Sizes | | cs Sieve Results | |
| Convright | Convietle Severe Engineering & Technical Services PS 1996-98 | | | | | | | | | |

Copyright Spears Engineering & Technical Services 17, 1990-98
All results apply only to actual locations and materials tested. As a mutual protection to clients, the public and ourselves, all reports are submitted as the confidential property of clients, and authorization for publication of statements, conclusions or extracts from or regarding our reports is reserved pending our written approval.

Comments:

alex Efrig

Reviewed by:



| Project: Q.C Former Nord Door Cleanup Date Received: Project #: 24B105-03 Sampled By: Client: Anchor QEA, LLC. Date Tested: Source: GT01 - 3.9 - 4.5 Tested By: Sample#: B24-1870 Control No.: Method(s) ASTM D-22 Specifications No Specs Sample Meets Specs ? N/A | | | | | 22-Nov-24 Client 6-Dec-24 R. Bohler 12092024 216, ASTM D | $\begin{array}{c} \textbf{Unifie}\\ \textbf{SM}, \textbf{Si}\\ \textbf{Sampi}\\ \textbf{Brown}\\ \textbf{D}_{(5)}=0.031\\ \textbf{D}_{(15)}=0.062\\ \textbf{D}_{(15)}=0.104\\ \textbf{D}_{(30)}=0.237\\ \textbf{D}_{(50)}=0.404\\ \textbf{D}_{(60)}=0.726\\ \textbf{D}_{(90)}=1.931\\ \textbf{e}, \textbf{D}_{(15)}=2.123\\ \textbf{D}_{(15)}=0.404\\ \textbf{D}_{(60)}=0.726\\ \textbf{D}_{(90)}=1.931\\ \textbf{D}_{(15)}=0.212\\ \textbf{D}_{(15)}=0.104\\ \textbf{D}_{(15)}=0$ | d Soils C ilty Sand le Color: 4318, AS mm mm mm mm mm mm mm mm mm mm | Classification System, ASTM D-248 : : : : : : : : : : : : : : : : : : : | Coeff. of Curvatt Coeff. of Uniform Fineness M Plasti Moisture %, as s: Req'd Sand Equ Req'd Fracture %, Bea'd Fracture %, | ure, $C_c = 1.25$ iity, $C_U = 11.74$ lodulus = 2.29 c Linit = n'a ampled = n/a iivalent = 1 Face = |
|---|--|------------|--------------|---------------|--|--|---|--|---|---|
| | | | | Method(s) | STM C-136 A | $STM D_6013 AS$ | TM C.11 | 11acture %, 2+ races = il/a | Requiriacture %, 24 | r races = |
| 1 | | Actual | Interpolated | - Method(S) A | 6130, A | 5111 D-0715, AS | 1.91 C-11 | | | |
| | | Cumulative | Cumulative | | | I(| | Grain Size Distribution | |) |
| Sieve | Size | Percent | Percent | Specs | Specs | | b . | | 39.28 | |
| US | Metric | Passing | Passing | Max | Min | | ہ ش⊆ مؤٹ ف⊖ ف | | | 100.0% |
| 12.00" | 300.00 | | 100% | 100.0% | 0.0% | | | | | |
| 10.00" | 250.00 | | 100% | 100.0% | 0.0% | | | | | |
| 8.00" | 200.00 | | 100% | 100.0% | 0.0% | | 90% | | | 90.0% |
| 6.00" | 150.00 | | 100% | 100.0% | 0.0% | | | | | |
| 4.00" | 100.00 | | 100% | 100.0% | 0.0% | | 80% | | | 80.0% |
| 3.00" | 75.00 | | 100% | 100.0% | 0.0% | | | | | |
| 2.50" | 63.00 | | 100% | 100.0% | 0.0% | | | | | |
| 2.00" | 50.00 | 100% | 100% | 100.0% | 0.0% | | 70% | | | 70.0% |
| 1.75" | 45.00 | | 100% | 100.0% | 0.0% | | | | | |
| 1.50" | 37.50 | | 100% | 100.0% | 0.0% | | (0) | N. I. | | (0.0) |
| 1.25" | 31.50 | 1000 | 100% | 100.0% | 0.0% | _ | 00% | | | 00.0% |
| 1.00" | 25.00 | 100% | 100% | 100.0% | 0.0% | ssing | | | | ssing |
| 3/4" | 19.00 | 100% | 100% | 100.0% | 0.0% | % Pa | 50% | | | 50.0% |
| 5/8" | 16.00 | 1000 | 100% | 100.0% | 0.0% | | | | | |
| 1/2" | 12.50 | 100% | 100% | 100.0% | 0.0% | | | | | |
| 3/8 | 9.50 | 98% | 98% | 100.0% | 0.0% | | 40% | | | 40.0% |
| 1/4 | 0.30 | 05% | 96% | 100.0% | 0.0% | | | | | |
| #4 | 4.75 | 95% | 95% | 100.0% | 0.0% | | 30% | | | 30.0% |
| #0 #10 | 2.50 | 97% | 92% | 100.0% | 0.0% | | | | | |
| #16 | 2.00 | 7270 | 71% | 100.0% | 0.0% | | | | | |
| #10 | 0.850 | | 63% | 100.0% | 0.0% | | 20% | ──╫ <u>╎╎╎╎╎</u> | | 20.0% |
| #20 | 0.600 | | 57% | 100.0% | 0.0% | | | | N | |
| #40 | 0.425 | 52% | 52% | 100.0% | 0.0% | | 10% | | | 10.0% |
| #50 | 0.300 | 5270 | 38% | 100.0% | 0.0% | | | | | 10.070 |
| #60 | 0.250 | | 32% | 100.0% | 0.0% | | | | | |
| #80 | 0.180 | | 23% | 100.0% | 0.0% | | 0% | | | 0.0% |
| #100 | 0.150 | 20% | 20% | 100.0% | 0.0% | | | 10.000 1.000 | 0.010 | 0.001 |
| #140 | 0.106 | | 15% | 100.0% | 0.0% | | | Particle Size (mm) | | |
| #170 | 0.090 | | 14% | 100.0% | 0.0% | | | | | |
| #200 | 0.075 | 12.1% | 12.1% | 100.0% | 0.0% | + : | Sieve Sizes | | cs Sieve Resu | ults |
| Convright | Convright Spears Engineering & Technical Services PS 1996-98 | | | | | | | | | |

Copyright Spears Engineering & Technical Services 17, 1990-98
All results apply only to actual locations and materials tested. As a mutual protection to clients, the public and ourselves, all reports are submitted as the confidential property of clients, and authorization for publication of statements, conclusions or extracts from or regarding our reports is reserved pending our written approval.

Comments:

alex Efrig

Reviewed by:



| Client: | Anchor QEA, LLC. | Date: | December 11, 2024 |
|--------------------|-----------------------------|---------------|------------------------------|
| Address: | 1201 3rd Avenue, Suite 2600 | Project: | Q.C Former Nord Door Cleanup |
| | Seattle, WA 98101 | Project #: | 24B105-03 |
| Attn: | Jason Cornetta | Sample #: | B24-1871 - 1896 |
| Revised On: | | Date sampled: | August 21 & 22, 2024 |
| | | Control No: | 12112024 |

As requested and authorized by the Client, MTC has performed the following test(s) on the sample number referenced above. The testing was performed in accordance with current, applicable AASHTO, ASTM, and/or WSDOT standards, which are referenced on the correlating test report pages. The results obtained in our laboratory are as detailed below and/or on the following pages:

| | Test(s) Performed: | Test Results | | Test(s) Performed: | Test Results |
|---|--------------------------|----------------------|---|--------------------------|---------------------|
| Χ | Sieve Analysis | See Attached Reports | | Sulfate Soundness | |
| | Proctor | | | Bulk Density & Voids | |
| | Sand Equivalent | | | WSDOT Degradation | |
| | Fracture Count | | | LA Abrasion | |
| X | Moisture Content | See Attached Reports | | Cation Exchange Capacity | |
| | Specific Gravity, Coarse | | Χ | Specific Gravity, Soils | See Attached Report |
| | Specific Gravity, Fine | | | | |
| | Hydrometer Analysis | | | | |
| X | Atterberg Limits | See Attached Reports | | | |
| | | | | | |
| | | | | | |

If you have any questions concerning the test results, the procedures used, or if we can be of any further assistance please call the number below and ask to speak with your Project Manager or the Laboratory Manager.

alex Efficing

Respectfully Submitted, Alex Eifrig WABO Supervising Laboratory Technician



Moisture Content ASTM C-566, ASTM D-2216

Project: Q.C. - Former Nord Door Cleanup Project #: 24B105-03 Date Received: November 22, 2024 Date Tested: December 5, 2024 Client: Anchor QEA, LLC. Sampled by: Client Tested by: S. Boesenberg Control No.: 12112024

| Sample # | Location | Tare | Wet + Tare | Dry + Tare | Wgt. Of Moisture | Wgt. Of Soil | % Moisture |
|----------|------------------|-------|------------|------------|------------------|--------------|------------|
| B24-1871 | GT01 - 5 - 6.5 | 222.9 | 264.7 | 264.5 | 0.2 | 41.6 | 0.5% |
| B24-1872 | GT01 - 7.5 - 9 | 234.6 | 653.0 | 626.8 | 26.2 | 392.2 | 6.7% |
| B24-1873 | GT01 - 10 - 11.5 | 224.9 | 475.2 | 456.1 | 19.1 | 231.2 | 8.3% |
| B24-1874 | GT01 - 15 - 16.5 | 229.3 | 887.2 | 754.2 | 133.0 | 524.9 | 25.3% |
| B24-1875 | GT06 - 0 - 1.5 | 222.4 | 592.0 | 576.1 | 15.9 | 353.7 | 4.5% |
| B24-1876 | GT06 - 2.5 - 4 | 215.4 | 867.1 | 830.8 | 36.3 | 615.4 | 5.9% |
| B24-1877 | GT06 - 5 - 6.5 | 220.8 | 342.6 | 334.5 | 8.1 | 113.7 | 7.1% |
| B24-1878 | GT06 - 7.5 - 9 | 232.9 | 574.3 | 516.6 | 57.7 | 283.7 | 20.3% |
| B24-1879 | GT06 - 10 - 11.5 | 208.6 | 286.7 | 271.3 | 15.4 | 62.7 | 24.6% |
| B24-1880 | GT06 - 15 - 16.5 | 303.9 | 453.8 | 425.2 | 28.6 | 121.3 | 23.6% |
| B24-1881 | GT06 - 25 - 16.5 | 306.3 | 756.5 | 660.0 | 96.5 | 353.7 | 27.3% |
| B24-1882 | GT06 - 30 - 31.5 | 300.8 | 951.0 | 823.8 | 127.2 | 523.0 | 24.3% |
| B24-1883 | GT06 - 40 - 41.5 | 268.7 | 767.6 | 680.0 | 87.6 | 411.3 | 21.3% |
| B24-1884 | GT07 - 0 - 2.5 | 260.2 | 620.5 | 609.5 | 11.0 | 349.3 | 3.1% |
| B24-1885 | GT07 - 2.5 - 2.9 | 310.9 | 549.0 | 499.5 | 49.5 | 188.6 | 26.2% |
| B24-1886 | GT07 - 2.9 - 4 | 303.2 | 763.3 | 737.7 | 25.6 | 434.5 | 5.9% |
| B24-1887 | GT07 - 5 - 5.2 | 301.0 | 395.0 | 388.5 | 6.5 | 87.5 | 7.4% |
| B24-1888 | GT07 - 5.2 - 6 | 301.0 | 345.5 | 332.8 | 12.7 | 31.8 | 39.9% |
| B24-1889 | GT07 - 6 - 6.4 | 266.4 | 454.4 | 430.7 | 23.7 | 164.3 | 14.4% |
| B24-1890 | GT07 - 10 - 11.5 | 319.9 | 528.1 | 442.5 | 85.6 | 122.6 | 69.8% |
| B24-1891 | GT07 - 15 - 16.5 | 336.3 | 644.0 | 581.4 | 62.6 | 245.1 | 25.5% |
| B24-1892 | GT07 - 20 - 21.5 | 270.1 | 344.4 | 314.5 | 29.9 | 44.4 | 67.3% |
| B24-1893 | GT07 - 25 - 26.5 | 423.4 | 715.2 | 662.4 | 52.8 | 239.0 | 22.1% |
| B24-1894 | GT07 - 30 - 31.5 | 493.1 | 1282.7 | 1122.1 | 160.6 | 629.0 | 25.5% |
| B24-1895 | GT07 - 35 - 36.5 | 420.5 | 654.1 | 610.1 | 44.0 | 189.6 | 23.2% |

All results apply only to actual locations and materials tested. As a mutual protection to clients, the public and ourselves, all reports are submitted as the confidential property of clients, and authorization for publication of statements, conclusions or extracts from or regarding our reports is reserved pending our written approval.

Comments:

Reviewed by:

alex ug

Alex Eifrig WABO Supervising Laboratory Technician

Environmental • Geotechnical Engineering • Special Inspection • Non-Destructive Testing • Materials Testing

Burlington | Olympia 360.755.1990 www.mtc-inc.net



Moisture Content ASTM C-566, ASTM D-2216

Project: Q.C. - Former Nord Door Cleanup Project #: 24B105-03 Date Received: November 22, 2024 Date Tested: December 5, 2024 Client: Anchor QEA, LLC. Sampled by: Client Tested by: S. Boesenberg Control No.: 12112024

| Sample # | Location | Tare | Wet + Tare | Dry + Tare | Wgt. Of Moisture | Wgt. Of Soil | % Moisture |
|----------|------------------|-------|------------|------------|------------------|--------------|------------|
| B24-1896 | GT07 - 40 - 41.5 | 356.9 | 946.9 | 854.9 | 92.0 | 498.0 | 18.5% |
| | | | | | | | |
| | | | | | | | |
| | | | | | | | |
| | | | | | | | |
| | | | | | | | |
| | | | | | | | |
| | | | | | | | |
| | | | | | | | |
| | | | | | | | |
| | | | | | | | |
| | | | | | | | |
| | | | | | | | |
| | | | | | | | |
| | | | | | | | |
| | | | | | | | |
| | | | | | | | |
| | | | | | | | |
| | | | | | | | |
| | | | | | | | |
| | | | | | | | |
| | | | | | | | |
| | | | | | | | |
| | | | | | | | |
| | | | | | | | |

All results apply only to actual locations and materials tested. As a mutual protection to clients, the public and ourselves, all reports are submitted as the confidential property of clients, and authorization for publication of statements, conclusions or extracts from or regarding our reports is reserved pending our written approval.

Comments:

Reviewed by:

Tuc

Alex Eifrig WABO Supervising Laboratory Technician

Burlington | Olympia 360.755.1990 www.mtc-inc.net



| Project: Q.C Former Nord Door Cleanup Date Received: Project #: 24B105-03 Sampled By: Client: Anchor QEA, LLC. Date Tested: Source: GT01 - 7.5 - 9 Tested By: Sample#: B24-1872 Control No.: <u>Method(s) ASTM D-22</u> Specifications No Specs Sample Meets Specs ? N/A | | | | | 22-Nov-24 Client 10-Dec-24 R. Bohler 12112024 216, ASTM D | $\begin{array}{c} \textbf{Unifie}\\ \textbf{SM}, \textbf{Si}\\ \textbf{Sampl}\\ \textbf{Gray-F}\\ \textbf{D}_{(5)} = 0.031\\ \textbf{D}_{(10)} = 0.062\\ \textbf{D}_{(15)} = 0.124\\ \textbf{D}_{(30)} = 0.385\\ \textbf{D}_{(30)} = 1.260\\ \textbf{D}_{(60)} = 1.731\\ \textbf{D}_{(7)} = 7.824\\ \textbf{C}_{(7)} = 7.824\\ \textbf{C}_{(7$ | d Soil C lty Sand e Color: Brown 4318, At mm mm mm mm mm mm mm | Assification System, ASTM-2487 with Gravel : STM D-5281 % Gravel = 18.7% % Sand = 69.1% % Silt & Clay = 12.1% Liquid Limit = n/a Plasticity Index = n/a Sand Equivalent = n/a Eventure % L Reag = p/a | Coeff. of Curvature, $C_c = 1.38$ Coeff. of Uniformity, $C_U = 27.95$ Fineness Modulus = 3.30 Plastic Limit = n/a Moisture %, as sampled = n/a Req/d Sand Equivalent = Parced Executors % = 15 con = |
|--|---------------------|------------|------------|-------------|--|---|---|---|--|
| | | | | | Du | st Ratio = $3/8$ | | Fracture %, 2+ Faces = n/a | Req'd Fracture %, 2+ Faces = |
| | | | | Method(s) A | STM C-136, A | STM D-6913, AS | TM C-11 | 17 | |
| | Actual Interpolated | | | | | | | Grain Size Distribution | |
| | <i>a</i> : | Cumulative | Cumulative | | | | | × | |
| Sieve | Size | Percent | Percent | Specs | Specs | | o: 8 0 | ************************************** | * 1740 * 2000 |
| 12.00" | 300.00 | rassing | 100% | 100.0% | 0.0% | | 100% | ┝╾╗╗╕╗╗╕╸╬╬╧╪╢╪╪╧╷╷╧╪╴╶╧╶╧╌╢┾╎┽╶╪╧╶╞╧ | 100.0% |
| 10.00" | 250.00 | | 100% | 100.0% | 0.0% | | | | |
| 8.00" | 200.00 | | 100% | 100.0% | 0.0% | | 90% | N | 90.0% |
| 6.00" | 150.00 | | 100% | 100.0% | 0.0% | | | N N N N N N N N N N N N N N N N N N N | |
| 4.00" | 100.00 | | 100% | 100.0% | 0.0% | | | N | |
| 3.00" | 75.00 | | 100% | 100.0% | 0.0% | | 80% | | 80.0% |
| 2.50" | 63.00 | | 100% | 100.0% | 0.0% | | | | |
| 2.00" | 50.00 | 100% | 100% | 100.0% | 0.0% | | 70% | | 70.0% |
| 1.75" | 45.00 | | 100% | 100.0% | 0.0% | | | | |
| 1.50" | 37.50 | | 100% | 100.0% | 0.0% | | | · · · · · · · · · · · · · · · · · · · | |
| 1.25" | 31.50 | | 100% | 100.0% | 0.0% | | 60% | | 60.0% |
| 1.00" | 25.00 | 100% | 100% | 100.0% | 0.0% | 6 u | | | - Bu |
| 3/4" | 19.00 | 100% | 100% | 100.0% | 0.0% | Pass | 509Y | | Fo or |
| 5/8" | 16.00 | | 98% | 100.0% | 0.0% | 28 | 10% | | 500.0% ge |
| 1/2" | 12.50 | 97% | 97% | 100.0% | 0.0% | | | | |
| 3/8" | 9.50 | 95% | 95% | 100.0% | 0.0% | | 40% | | 40.0% |
| 1/4" | 6.30 | | 86% | 100.0% | 0.0% | | | | |
| #4 | 4.75 | 81% | 81% | 100.0% | 0.0% | | | | |
| #8 | 2.36 | | 68% | 100.0% | 0.0% | | 30% | | 30.0% |
| #10 | 2.00 | 66% | 66% | 100.0% | 0.0% | | | | |
| #16 | 1.18 | | 48% | 100.0% | 0.0% | | 20% | | 20.0% |
| #20 | 0.850 | | 41% | 100.0% | 0.0% | | | - IIIII I IIIII I IIII N | |
| #30 | 0.600 | | 36% | 100.0% | 0.0% | | | | |
| #40 | 0.425 | 32% | 32% | 100.0% | 0.0% | | 10% | | 10.0% |
| #50 | 0.300 | | 25% | 100.0% | 0.0% | | | | |
| #60 | 0.250 | | 22% | 100.0% | 0.0% | | 0% | | 0.0% |
| #80 | 0.180 | 170/ | 18% | 100.0% | 0.0% | | 1 | 100.000 10.000 1.000 0 | 0.100 0.010 0.001 |
| #100 | 0.150 | 17% | 1/% | 100.0% | 0.0% | | | Particle Size (mm) | |
| #140 | 0.106 | | 14% | 100.0% | 0.0% | | | E MERCE AND THEY | |
| #1/0 | 0.090 | 12 194 | 13% | 100.0% | 0.0% | , , , | iouo Sitor | | s Slove Besults |
| #200 Convicto | 0.075 | 12.170 | 12.170 | 100.0% | 0.0% | | NGAG 21562 | | s Sieve Results |

Copyright Spears Engineering & Technical Services 17, 1990-98
All results apply only to actual locations and materials tested. As a mutual protection to clients, the public and ourselves, all reports are submitted as the confidential property of clients, and authorization for publication of statements, conclusions or extracts from or regarding our reports is reserved pending our written approval.

Comments:

alex Efrig

Reviewed by:



Specific Gravity of Soils, ASTM D-854

Project: Q.C. - Former Nord Door Cleanup

Client: Anchor QEA, LLC.

Project #: 24B105-03

 Date Received:
 November 22, 2024

 Date Tested:
 December 9 & 10, 2024

Tested by: <u>S. Boesenberg</u> Control. No.: 12112024

Sampled by: Client

| | | | | | | | | | Mass of Pycno | Mass of | Temp. of | | Temp. | |
|----------|------------------|--------|------------|-------------|--------------|---------|-----------|------------|-----------------|--------------|------------|----------|------------|------------|
| | | | Dry Soil + | Mass of Dry | | Mass of | Volume of | Density of | filled w/ water | Pycno filled | Water, 0.1 | SpG of | Correction | Corrected |
| Sample # | Location | Tare | Tare | Soil | Pycno ID | Pycno | Pycno | Water @ Tx | & soils | w/ water | *C | Soils | Factor | SpG |
| B24-1877 | GT06 - 5 - 6.5 | 303.74 | 353.30 | 49.56 | SA-050 (B-1) | 91.89 | 249.27 | 0.99697 | 371.87 | 340.40 | 25.3 | 2.738922 | 0.99876 | 2.73552549 |
| B24-1879 | GT06 - 10 - 11.5 | 301.05 | 350.71 | 49.66 | SA-050 (B-2) | 92.08 | 249.31 | 0.99702 | 371.80 | 340.65 | 25.1 | 2.683301 | 0.99881 | 2.68010774 |
| B24-1892 | GT07 - 20 - 21.5 | 266.35 | 314.72 | 48.37 | SA-050 (B-1) | 91.89 | 249.27 | 0.99692 | 371.14 | 340.39 | 25.5 | 2.744826 | 0.99871 | 2.74128486 |
| B24-1895 | GT07 - 35 - 36.5 | 260.20 | 309.78 | 49.58 | SA-050 (B-2) | 92.08 | 249.31 | 0.99697 | 372.39 | 340.63 | 25.3 | 2.781551 | 0.99876 | 2.77810142 |
| | | | | | | | | | | | | | | |
| | | | | | | | | | | | | | | |
| | | | | | | | | | | | | | | |
| | | | | | | | | | | | | | | |
| | | | | | | | | | | | | | | |
| | | | | | | | | | | | | | | |
| | | | | | | | | | | | | | | |
| | | | | | | | | | | | | | | |
| | | | | | | | | | | | | | | |
| | | | | | | | | | | | | | | |
| | | | | | | | | | | | | | | |
| | | | | | | | | | | | | | | |
| | | | | | | | | | | | | | | |
| | | | | | | | | | | | | | | |
| | | | | | | | | | | | | | | |
| | | | | | | | | | | | | | | |
| | | | | | | | | | | | | | | |
| | | | | | | | | | | | | | | |
| | | | | | | | | | | | | | | |
| | | | | | | | | | | | | | | |
| | | | | | | | | | | | | | | |

All results apply only to actual locations and materials tested. As a mutual protection to clients, the public and ourselves, all reports are submitted as the confidential property of clients, and authorization for publication of statements, conclusions or extracts from or regarding our reports is reserved pending our written approval.

Comments:

alex Ethig

Reviewed by:



| Project: Q.C Former Nord Door Cleanup Date Received: Project #: 24B105-03 Sampled By: Client: Anchor QEA, LLC. Date Tested: Source: GT06 - 30 - 31.5 Tested By: Sample#: B24-1882 Control No.: Method(s) ASTM D-2: Specifications No Specs Sample Meets Specs ? N/A | | | | | 22-Nov-24 Client 10-Dec-24 R. Bohler 12112024 216, ASTM D | $\begin{array}{c} \textbf{Unifie}\\ \textbf{SC-SM}\\ \textbf{Sampl}\\ \textbf{Brown}\\ \textbf{D}_{(5)}=0.019\\ \textbf{D}_{(10)}=0.037\\ \textbf{D}_{(15)}=0.056\\ \textbf{D}_{(30)}=0.152\\ \textbf{D}_{(50)}=0.294\\ \textbf{D}_{(50)}=0.365\\ \textbf{D}_{(50)}=0.36\\ \textbf{D}_{(50)}=0.365\\ \textbf{D}_{(50)}=0.365\\ \textbf{D}_{(50)}=0.365\\ \textbf{D}_{(50)}=0.365\\ \textbf{D}_{(50)}=0.365\\ \textbf{D}_{(50)}=0.365\\ \textbf{D}_{(50)}=0.365\\ \textbf{D}_{(50)}=0.365\\ \textbf{D}_{(50)}=0.365\\ \textbf{D}_{(50)}=0.36\\ \textbf{D}_{(50)}=0.365\\ \textbf{D}_{(50)}=0.36\\ \textbf{D}_{(50)}=0.365\\ \textbf{D}_{(50)}=0.365\\ \textbf{D}_{(50)}=0.365\\ \textbf{D}_{(50)}=0.365\\ \textbf{D}_{(50)}=0.365\\ \textbf{D}_{(50)}=0.365\\ \textbf{D}_{(50)}=0.36\\ \textbf{D}_{(50)}=0.36$ | d Soil Cl I, Silty, C e Color: 4318, AS mm mm mm mm mm mm | lassification System, ASTM-2487 Clayey Sand : STM D-5281 % Gravel = 0.0% % Sand = 79.7% % Silt & Clay = 20.3% Liquid Limit = n/a Plasticity Index = n/a Sand Equivalent = n/a | Coeff. of Curvature, $C_C = 1.72$ Coeff. of Uniformity, $C_U = 9.85$ Fineness Modulus = 1.64 Plastic Limit = n/a Moisture %, as sampled = n/a Revid Sand Equivalent = | |
|---|------------------------------------|------------|-----------------|---------------|---|---|--|--|--|--|
| | | | | | $D_{(90)} = 1.506$ | mm | Fracture %, 1 Face = n/a Req'd Fracture %, 1 Face = | | | |
| | | | | Mothod(a) | Du | st Ratio = $21/71$ | FM C 11 | Fracture %, 2+ Faces = n/a | Req'd Fracture %, 2+ Faces = | |
| | | Actual | Interpolated | Method(S) A | 151WI C-130, A | 51M D-0915, AS | IWI C-11 | Coole Clea Distribution | | |
| | | Cumulative | Cumulative | | r | | | Grain Size Distribution | | |
| Sieve | Size | Percent | Percent | Specs | Specs | | 2200 | | | |
| US 12.00" | Metric 300.00 | Passing | Passing 100% | Max 100.0% | Min 0.0% | | 100% | ┍ <u>╋╓╋╓</u> ┿╈┱┷╗╧┷╫╓╋╓╤┯╍┇ <u>╴┷╫╫╫╫</u> ╋╋┷ <mark>┷</mark> | 100.0% | |
| 10.00" | 250.00 | | 100% | 100.0% | 0.0% | | | | | |
| 8.00" | 200.00 | | 100% | 100.0% | 0.0% | | 90% | | 90.0% | |
| 6.00" | 150.00 | | 100% | 100.0% | 0.0% | | | | | |
| 4.00" | 100.00 | | 100% | 100.0% | 0.0% | | | | | |
| 3.00" | 75.00 | | 100% | 100.0% | 0.0% | | 80% | | 80.0% | |
| 2.50" | 63.00 | | 100% | 100.0% | 0.0% | | | | | |
| 2.00" | 50.00 | 100% | 100% | 100.0% | 0.0% | | 70% | | 70.0% | |
| 1.75" | 45.00 | | 100% | 100.0% | 0.0% | | | | | |
| 1.50" | 37.50 | | 100% | 100.0% | 0.0% | | 60% | | | |
| 1.25" | 31.50 | 1000/ | 100% | 100.0% | 0.0% | - | 00% | | 60.0% | |
| 1.00" | 25.00 | 100% | 100% | 100.0% | 0.0% | assing | | | Buiss | |
| 5/4 5/8" | 19.00 | 100% | 100% | 100.0% | 0.0% | % P6 | 50% | | 50.0% | |
| 1/2" | 12 50 | 100% | 100% | 100.0% | 0.0% | | | | | |
| 3/8" | 9.50 | 100% | 100% | 100.0% | 0.0% | | 40% | | 40.0% | |
| 1/4" | 6.30 | 10070 | 100% | 100.0% | 0.0% | | | | 40.0% | |
| #4 | 4.75 | 100% | 100% | 100.0% | 0.0% | | | | | |
| #8 | 2.36 | | 100% | 100.0% | 0.0% | | 30% | | 30.0% | |
| #10 | 2.00 | 100% | 100% | 100.0% | 0.0% | | | | NIIIIIIIIIIIII | |
| #16 | 1.18 | | 84% | 100.0% | 0.0% | | 20% | | 20.0% | |
| #20 | 0.850 | | 77% | 100.0% | 0.0% | | | | | |
| #30 | 0.600 | | 72% | 100.0% | 0.0% | | | | | |
| #40 | 0.425 | 69% | 69% | 100.0% | 0.0% | | 10% | | 10.0% | |
| #50 | 0.300 | | 51% | 100.0% | 0.0% | | | | | |
| #60 | 0.250 | | 44% | 100.0% | 0.0% | | 0% | ┙ ╿╜╜╙╹┩╍┑╢║╢╏ <u></u> ┠┦ <u>┎</u> ┥║ <u>╢</u> ╏┚║┥╖ | | |
| #80 | 0.180 | 2004 | 34% | 100.0% | 0.0% | | 1 | 00.000 10.000 1.000 | 0.100 0.010 0.001 | |
| #100 | 0.150 | 30% | 30% | 100.0% | 0.0% | | | Particle Size (mm) | | |
| #140 | 0.100 | | 24% | 100.0% | 0.0% | | | r united and (ritry | | |
| #170 | 0.090 | 20.3% | 22% | 100.0% | 0.0% | | iovo Sizos | Max Space Min Space | Siava Dasults | |
| #200 Convright | U.U/J Spears Engineering & Tech | 20.370 | 20.370 | 100.070 | 0.070 | , i | | | JEVE RESULS | |

Copyright Spears Engineering & Technical Services 17, 1990-98
All results apply only to actual locations and materials tested. As a mutual protection to clients, the public and ourselves, all reports are submitted as the confidential property of clients, and authorization for publication of statements, conclusions or extracts from or regarding our reports is reserved pending our written approval.

Comments:

alex Efrig

Reviewed by:



ASTM D-4318 Liquid Limit, Plastic Limit & Plasticity Index of Soils



All results apply only to actual locations and materials tested. As a mutual protection to clients, the public and ourselves, all reports are submitted as the confidential property of clients, and authorization for publication of statements, conclusions or extracts from or regarding our reports is reserved pending our written approval.

Comments:

alex Eifrig

Reviewed by:



| Project: Q.C Former Nord Door Cleanup Date Received: Project #: 24B105-03 Sampled By: Client: Anchor QEA, LLC. Date Tested Source: GT07 - 15 - 16.5 Tested By: Sample#: B24-1891 Control No.: Specifications No Specs Sample Meets Specs ? N/A | | | | | 22-Nov-24 Client 10-Dec-24 R. Bohler 12112024 216, ASTM D . | $\begin{array}{c} \textbf{Unifie}\\ \textbf{SP-SM}\\ \textbf{Sampl}\\ \textbf{Gray-E}\\ \textbf{D}_{(5)}=0.054\\ \textbf{D}_{(5)}=0.108\\ \textbf{D}_{(15)}=0.156\\ \textbf{D}_{(30)}=0.235\\ \textbf{D}_{(50)}=0.340\\ \textbf{D}_{(60)}=0.393\\ \textbf{D}_{(90)}=1.620\\ \textbf{D}$ | d Soil C I, Poorly le Color: Brown 4318, AS mm mm mm mm mm mm mm mm mm mm | Assification System, ASTM-2487 graded Sand with Silt : <u>STM D-5281</u> % Gravel = 1.2% % Sand = 91.8% % Silt & Clay = 7.0% Liquid Limit = n/a Plasticity Index = n/a Sand Equivalent = n/a Fracture %, 1 Face = n/a | Coeff. of Curvature, $C_c = 1.30$ Coeff. of Uniformity, $C_U = 3.65$ Fineness Modulus = 1.90 Plastic Limit = n/a Moisture %, as sampled = n/a Req'd Sand Equivalent = Req'd Fracture %, 1 Face = |) 5 |
|--|---------------------------|----------------------------|--------------|-------------|---|---|---|---|--|--------|
| 1 | | | | Method(s) | STM C-136-A | $STM D_6013 AS'$ | TM C.11 | Fracture %, $2 + \text{Faces} = n/a$ | Keyu Fracture %, 2+ Faces = | |
| | | Actual | Interpolated | Methou(8) A | 6 I M C-150, A | 5111 D-0715, A5 | 1.91 C-11 | | | |
| | | Cumulative | Cumulative | | | (| | Grain Size Distribution | | |
| Sieve | Size | Percent | Percent | Specs | Specs | | 99.28 | | | |
| US | Metric | Passing | Passing | Max | Min | | 2 ‰ ‰ 100% ♦♦.♦ | | · 新聞 100.0% | |
| 12.00" | 300.00 | | 100% | 100.0% | 0.0% | | | | | |
| 10.00" | 250.00 | | 100% | 100.0% | 0.0% | | | | | - 1 |
| 8.00" | 200.00 | | 100% | 100.0% | 0.0% | | 90% | | 90.0% | |
| 6.00" | 150.00 | | 100% | 100.0% | 0.0% | | | | | |
| 4.00" | 100.00 | | 100% | 100.0% | 0.0% | | 80% | | 80.0% | |
| 3.00" | 75.00 | | 100% | 100.0% | 0.0% | | | | | |
| 2.50" | 63.00 | | 100% | 100.0% | 0.0% | | | | | - 1 |
| 2.00" | 50.00 | 100% | 100% | 100.0% | 0.0% | | 70% | | 70.0% | |
| 1.75" | 45.00 | | 100% | 100.0% | 0.0% | | | | | |
| 1.50" | 37.50 | | 100% | 100.0% | 0.0% | | 40% | | | - 1 |
| 1.25" | 31.50 | 1000 | 100% | 100.0% | 0.0% | - | 00% | | 80.0% | |
| 1.00" | 25.00 | 100% | 100% | 100.0% | 0.0% | ssing | | | sing star | |
| 3/4" | 19.00 | 100% | 100% | 100.0% | 0.0% | % Pa | 50% | | 50.0% 🖉 | |
| 5/8" | 16.00 | 1000/ | 100% | 100.0% | 0.0% | | | | | |
| 1/2" | 12.50 | 100% | 100% | 100.0% | 0.0% | | | | | |
| 3/8 | 9.50 | 100% | 100% | 100.0% | 0.0% | | 40% | | 40.0% | |
| 1/4 | 0.50 | 000/ | 99% | 100.0% | 0.0% | | | | | |
| #4 | 4.73 | 7770 | 99% | 100.0% | 0.0% | | 30% | | 30.0% | |
| #0 #10 | 2.50 | 08% | 98% | 100.0% | 0.0% | | | | | |
| #16 | 2.00 | 7070 | 9070 8106 | 100.0% | 0.0% | | | | | |
| #10 | 0.850 | | 75% | 100.0% | 0.0% | | 20% | | 20.0% | |
| #20 | 0.600 | | 70% | 100.0% | 0.0% | | | | | |
| #40 | 0.425 | 66% | 66% | 100.0% | 0.0% | | 10% | | 10.0% | |
| #50 | 0.300 | 0070 | 42% | 100.0% | 0.0% | | | | | |
| #60 | 0.250 | | 33% | 100.0% | 0.0% | | | | | |
| #80 | 0.180 | | 20% | 100.0% | 0.0% | | 0% | | | |
| #100 | 0.150 | 14% | 14% | 100.0% | 0.0% | | | 10.000 1.000 | 0.000 0.001 | |
| #140 | 0.106 | | 10% | 100.0% | 0.0% | | | Particle Size (mm) | | |
| #170 | 0.090 | | 8% | 100.0% | 0.0% | | | | | |
| #200 | 0.075 | 7.0% | 7.0% | 100.0% | 0.0% | + 9 | šieve Sizes | | cs Sieve Results | |
| Convright | Spears Engineering & Tecl | hnical Services PS 1996-98 | | | | | | | | 1 |

Copyright Spears Engineering & Technical Services 17, 1990-98
All results apply only to actual locations and materials tested. As a mutual protection to clients, the public and ourselves, all reports are submitted as the confidential property of clients, and authorization for publication of statements, conclusions or extracts from or regarding our reports is reserved pending our written approval.

Comments:

alex Efrig

Reviewed by:



ASTM D-4318 Liquid Limit, Plastic Limit & Plasticity Index of Soils



All results apply only to actual locations and materials tested. As a mutual protection to clients, the public and ourselves, all reports are submitted as the confidential property of clients, and authorization for publication of statements, conclusions or extracts from or regard reports is reserved pending our written approval.

Comments: Sample was deemed to be non-plastic due to the material not being workable down to 1/8" ribbons/rolls without breaking apart.

alex Eifrig

Reviewed by: